BODY SECTION 30.012

30.034
BODY MOUNTINGS
PART QUANTITY
BODY MOUNTINGS — 30.010
30.012 - BODY HOLD DOWN BOLT
Bolt, all except No. 7 & 8, 7/16" = 20 x 1 3/4» Hx. Hd. ... 501 13 18 18
Flatwasher, Upper, 37/684" x 1 3/4» x 1/8" ... W%, 0000 202110 18 18 18
Flatwasher, Lower, 29/84" x 1 3/4» x 1/8" ...... PP e | 18 18 1=
Lock Nut, T/LE" — 20 HX. covcaacvncnnn- e telaTstelels e le e lateTsta s RRAOAS O 18 18 18
Bolt, No. 7 & 8, 7/16" - 20 x 1 3/4" Hx. ud. R e e e e 501 4 4 4
FlntWaShEr, Upper, 37/64m x 1 1/4m x 1/8»,,,, Qi85 510, 202110 4 4 4
30,014 - BODY HOLD DOWN BOLT SHIM OR INSULATOR
Shim, Upper, all except No. 7 & 8, 37/84" x 1 3/4v x 9/16"
(Rubher} ...vevevevcasacannanns e N ata e e R Ty . 200604 18 12 18
Shim, Lower, all except Ho. 7 & 8, 37fﬁ4" x 1 3{4" x 5/16"
(Rubber} ............ areuFefa fea e Fu Pt Te Fale fu i Fe e fa fe py e e R [ cesssses 200605 18 15 18
Shim, Upper, WHo. 7 & 8, 3?fﬁd" x 1 3/4n x 5/16" (Ruhber]... 200605 4 4 4
Shim, Lower, No. 7 & 8, 37/64"™ x 1 3/4v x 9/16" (Rubber) .. 200804 4 4 4
30,016 - BODY HOLD DOWN BOLT SHIM SPACERS
Spacor, No. 1 Shim (15/15" 1onE) +eveevenrnres rearasaresses 202109 2 2 2
Spacer, No. 2 - 3 - 4 Inner Shim (7/8" long) ....veeveveess 202107 G & ;]
Spacer, No. 2 - 3 - 4 Quter Shim (15/16" long) ..veeevve... 202109 [ & 6
Spacer, No. 5 = 6 3him (15/16" long) .vveevevocncnmanns eee. 202109 4 4 4
Bpacer, No. 7 - 8 Shim (1 1/32" 1omE) .vecvervnasusenssease 202108 4 4 4

BODY PANELS— 30.030

30,032 - FRONT STONE DEFLECTOR PANELS

{Also known as Grill Panel Extension) =
Panel, RIght «.cvevirravannnsss A . 200630 1 1 1
il R BT S S e e e fE Rt R R AN At Pt A e Rt 200631 1 1 1
Screw, No. 10 - 18 x 378" Bind. Hd [ on W e Voo s e At no R H A 249 g 8 8
Flatwasher, No. 10 8M. ......... elzlatxieln P PP 248 B 3 B
Spcr-‘d Nut, Fl" a4 % =8 FFakfdt i FF e rE e YRR TA e LIS I B zuuﬁaz E 8 8
Anti-Squeak, 578" x 2" X 1/88" L.t iieiiitacaiaannnnnas .. 201571 b 2 2
30.034 - BODY VENTILATING AIR DUCT
Funnel, Right Air Duet Inlet (includes Screen) ............ 200612 1 1 1
Funnel, Left Air Duct Inlet {(includes Screen) ............. 2006813 1 1 1
Outlet, Right Air Duct (DUal) ..icrsesnvnnononnmnnnns cereas 200614 1 1 1
Outlet, Left Alr Dust (BINELe) v.vevessssorssssmccnncnannnss 200615 1 1 1
Deflector, Adir Duct (on Dash) .....c000. 1o A AR AR AG A A AT A 202017 2 2 2
Screen, Adir Duct Outlet (on Dash) saeecessonsss wraeranasaas 202115 2 2 2
Sleeve, Adir Duct Qutlet (on Dash) .:ceervecvrnncnemnns we e, 1202116 3 3 3
Serew, No. 10 - 24 = 1 1/4" Rd, Hd. Or. REC. ceeeuvuunns 507 a 0 0
Lockwasher, No. 10 Ext. Tooth ...eceiurvesnsnnas = latn o Fa Tu Tafas 204 9 a 9

Leha in LS A

~-81=




30.034
e BODY PANELS

PART QUANTITY
GROUP MO., MAME, and PART DESCRIPTION NUMBER FAT  F47€  KIOO
30.034 - BODY VENTILATING AIR DUCT (CONT’D.)
Yentilator Control Complete (with Knob) | Instrument Board{. 200529 1 1 =
Yentilator Control Complete (with Knohb) to Left Outlet |. 202288 = = 1
Lockwasher, 3/8" Ext. Tooth ..... *'bo Instrumant{. 5 8 & B0 291 1 1 1
Nl.lt, 3;“”3"_2‘* H’.x- LI I I I R R Eﬂard ------- 29“ 1 1 1
Sleeve and Wire, Left to Right Outlet (44" long) .......... 202578 1 1 1
Screw, No. 8 — 32 x 1/2" Rd, Hd. CT. BEC. svsvrasasannna 599 3 3 3
Lockwasher, No. 8 Med, ..... rermnreaan ermrsestrasraaares 253 3 3 3
Nut’ HOEB- 32 i[x’l ® F Fmm R R R E kR F R E R R rEFE SR E e R 2'?2 '3 3 3
Grommet, Ventilator Control (on Dash) ...ieesessssnsrassases 200409 1 1 1
30.038 - DOOR HINGE PILLARS
Pi1Tar, Bight FroORL . uecsacssaeessscnaaesssssennrnns sreees 202578 1 1 1
pillar= LEft Frqnt P AR AR FETERE AP RFE R A kR BDEE?T l l 1
Pillar, Right Center ... ..cc.vveeeenas o Efcodgeons oo oneag s s 1 1 1
L] e Lo P O TL E E e (aa s fata uln e s mlalmale s ala nlas ats ol alalFla|at e elels o) 60 ole - 200577 1 1 1
30.040 - REAR QUARTER PANELS
Panel, Duter Right (PTime) ...covearicesssanvenianes e ek . 200564 1 1 1
pEHEI’ Dut&r LE-['t' (Prime} "R RS RSN E FE R FET A RS R R A 200565 l 1 1
Panel, Rear Wheelhouse, Outer Right (Prime) ............... 200573 1 1 1
Panel, Rear Wheelhouse, Quter Left (Prime) ..........c.ca.. 200574 1 1 1
Weatherseal, Rear Quarter Wheelhouse Baffle, Right (Rubber) 200572 1 1 1
Weatherscal, Rear Quarter Wheelhouse Baffle, Left (Rubber) 200571 1 1 1
Cover, Fuel Tank Filler Neck (includes Hinge and Spring) .. 200568 1 1 1
SDTADE rae s raairoasaasossasnnssassassssssssdsssdansessns 200567 1 1 1
Sﬂrew’- lfé‘f — 20 x 3;8.1- Rd-' Hdl cr' RE‘C& & F 2B FF R F A AR EE R 474 z 2 2
I'DCHE-ShG‘r' 1}!4.. Ext" Tﬂﬂth S Fra fFrPEFTARYREFTERER R AR TAF 3?’0 2 2 z
Nut, 1/4" = 20 HX. .....0vecus S i e ) e Py e e A B R o i o 203 e 2 2
30.042 - REAR FLOOR PAN TOOL COMPARTMENT WEATHERSEAL
Beal {Sponge RUDDET) +.cvsesuucsnsoncarsnn mnne ercmesrnnsree POOSTES 1 1 1
30.044 - REAR COMPARTMENT LUGGAGE SHELF BRACKET AND RETAINER
Bracket and RetBINBr +...sssis08i0 isincneininnnnnes ~ B0 an .. 202549 1 1 1
Bolt-Step, 5/16" - 18 x 1 1{9" eYeTateiels alalele ale e aheTa ot e falatal atat et s 598 4 4 4
Tockwasher, 5/1GMAMEA. .. v-evsisssisissssisierinsssoessssnssss 240 4 4 4
LGS LG | SR b S L ey oo et ey L LR A e 205 4 4 4
30,046 - UNDERBODY REAR SHIELD
Shield, after Body No. F47-5919, K100-10337, F47C=-1001 .... 202381 1 1 1
Screw, No. 10 - 16 x 3/8" Hx. Hd. Self TapP cescesvonnses 602 7 7 7
Bolt, 5/16" - 1B x 11/16" Hx. Hd. ...... Subport [+ 397 3 3 3
Flatwasher, 5/16" Sm. ....ovnvrcesaonne.|d pp; = lootoi 225 3 5 '3
Lockwasher, 5/16" Med. veveveorsnesne tr“; AT [ 240 3 B s
Rul s S/ AGN = FIENHES HAL aoosieieioisle oieleTeinieiits A LA A 205 3 3 a
Anti-Sgueak, Underbody Rear Shield (3/4» x 43 1/2") ....... 202378 1 1 1
Anti-Squeak (916" x 1 1/4") (Bracket to Body) ...cviaeeee. 202380 2 2 2
Anti-Sgueak (3/4 x 1 1/2v) (Bracket to Frame) ....eoevsee.. 202379 3 3 3
30.048 - REAR S3TONE DEFLECTOR PANELS
Panel, Right (Prime) .....scevseueas el e e L Tele rlr AT T O S eee 200563 1 1 1
Panel, Left (PTiME) .....cicascecsnccacasan e e R 2158 2 1 1 1
Lithe in WEA




BODY PANELS 30.048
' 30.064

PART QUANTITY

GROUP NO. NAME, and PART DESCRIPTION el L o sl e

30,048 - REAR STONE DEFLECTOR PANELS (CONT'D.)

Papnel, Center (Prime) sesvvsivivvsssnnsensrinns ersaseensrrs 200561 1 1 1
Bolt, 1/4" - 20 x 3/8" Hx. Hd. .uvseivsveaes o A A (S 471 10 10 10
Speed Nut, 1/4v - 20 ...... R o o A Py s P SR AT R S PR a1 2 Ty 10 10 10
Bolt, 174" = 28 x 1/2" Hx. Hd. ...}Eenter Panel tn{..... 276 6 & [
Lockwasher, 1/4" Int. Tooth ...... Lower Deck S {atals 275 G 6 6
30,050 - ROOF PANEL
PAnBl csivcarrsscsnarntraacatsassssaanesinipnan s Sererrrares 200582 1 1 1
30.052 - BODY SHELL (IN PRIME)
Shell, (inecludes Doors and Deck Lid) .uuveiicssarncsnacncns 202750 1 - -
Shell, (includes Doors and Deck Ldd) ......veecenncranssses ROZTS2 - - 1
Shell, (includes Doors and Deck Lid) s.evevvosrmvnannnrnrss 202754 - 1 -
Shell, {(less Doors and Deck Lid) ..oevvsreruisnvasanasasanas 202751 i = -
Shell, (less Doors and Deck Ldd) ...overvrrrrnrnrnrsnncness 202753 - - 1
Shﬁll. (1355 Doors and Deck I.Iid) R R R ] ke mmE o m o ERLEC Eﬂ2755 — 1 e

REAR COMPARTMENT, LID, HINGES & PROP—30.060

30,062 - REAR COMPARTMENT LID & WEATHERSTRIP
Lid (used with Trigger Type Handle & Prop) up to Body

No, F47-4900, K100-8302 ....... i LA - % e [ 2. 1 - 1
Lid (used with Swivel Type Handle & Prop) from Body

No. F47-4900 to F47-10500, EK100-B302 to K100-18460 .,.,. —2023343 1 - 1
Lid (used with Swivel Type Handle & No Prop) after Body

No. F47-10500, F4T7C-1001, K1O00-18460 .....cco0sresuss00q. 202344 1 1 1
Weatherstrip, Lid UpPpPer «:....:. afalatalalatshalat el lelelelnl=latr veasansse 202056 1 1 1
Weathers-tripl Lid Iﬂw’er FRERFEF R R EE AR ER R e e L B ) »aaw 2ﬂ205? 1 1 l

30.064 - COMPARTMENT LID HINGES & PROP

Hinge, Right (used with Lid Prop)| ., Up to Body 200558 1 - 1
Hinpe, Left (used with Lid Prop) }HD. F47-10800, KlDU—lEdﬁD+ 200559 1 - 1
Hinge, Right (used without Lid Prﬂp}#after Body No.FdT-IUﬁDG{EﬂEEUZ 1 1 1
Hinge, Left (used without Lid Prop) K100-18460, F47C-1001 202303 1 1 1
Flatwasher, 5/16™ 8M, .uieessanee] = [evaasansanas o 285 4 4 4
Lockwasher, 5/16" Med. .......... N e R T T 240 4 4 4
Bolt, 5/16" - 18 x 5/8" Hx. Hd. . {,..... ......... 208 4 4 4
Flatwasher, 1/4" ....ovuvuiienrnnnas oA AR 344 2 z 2
Flatwasher s olen Lt r o rr e tad [t i o o et e 300 4 4 4
Lockwasher, 1/4" Med. «voevessnns Lo Body) s e 190 2 AL
Lockwasher, 5/16" .....cciuivuvnan A EO OOy ) R 240 4 4 4
Nut, 1/4" = 20 HX. Hd. veueeneunnas N x: 203 2 2 2
Nut, 5/16" - 18 Hx. Hd. vevevvmnras CoOannooanaT 205 4 4 4
Spring, Hioge (5 Coil) (for Lids with Prop) up to Body
No. F47-10500, EKLOOD=18460 .......ccccceuuncannana seessss 200560 2 = 2
Spring, Hinge (6 Coil) (for Lids without Prop) aftﬂr Body
Ho. F47=-10600, K100-18460, F4TC-1001 ... cc0nsscusuncuss. 202338 2 2
Prop & Bracket up to Body No. F47-10500, EK100-18460 ,...... 202054 1 = 1
Lockwasher, 1/4" Med. .u.ieicavcancans ) o o e R S 190 2 - e
Bolt, 1/4" - 20 x 1/2" Hx. Bd. cuescsuauavannasssnns AOat 179 2 - 2
Bracket, Lid Prop Lower up to Body No. F47-10500,
EIOD-3B4B0 ...icrcescinnsnnncnn sreasrcsararerscarearaeans BO2055 1 - 1
(UL RTE Y

=8d-




gg-g?;g REAR COMPARTMENT, LID, HINGES & PROP

GROUP NO., NAME, and PART DESCRIPTION s ok o Lt
90,064 - COMPARTMENT LID HINGES & PROP (CONT'D.)
Bolt, 1/4" - 28 x 18/32" BPec. +.c-vvsssrssssssonsesaeas 201837 1 - 1
Springwasher, 1/4" 8pec. +..vveniaas e+l elals uizEe] elal=gel=l=lobs]e .. 201936 1 = 1
Lockwasher, 1/4" Med. ............ efelaalmtals¥ola Lot Lo ] = a o na000 120 1 = 1
Nut, 1,!"’4""23 Hx. H’d- ----- &% 8 B4 A E EE T EEEEE AT EEEERE RN 261 1 - 1
a0.068 - REAR COMPARTMENT LID HANDLE AND LICENSE LAMP
Handles as listed do not include Lock Cylinder and Keys.
Handle and License Lamp (Trigger Type) up to Body
No. F47-4900, K100=8302 ..... I0oOnDOOo006 000 ns0000 erares 200860 1 - 1
lockwasher, No. 12 Ext. Tooth ..iiesacerrcsssnsccsrnanas 504 3 = 3
Nut, Stud No. 12 - 24 Hx. Hd., ... ccccvrarrrrraracannn . 502 2 = 2
SCTE‘I",. No. 12-34x1;2" Rd.- Hd. Cr« BB, sccvavseasare 503 1 - 1
Handle and License Lamp (Swivel Type) after Body
No. F4T7-4900, K100-8302, F4TC-1001 ....ccvvesnrennnana.. 202351 1 1 1
Lockwasher, No. 12 Ext. Tooth ....eccaveercncansas sasars 504 3 3 3
Hut, Etud, Mo . 12-24 Hx. Hd- R EE R R PR E R 5082 3 3 3
Gasket, Trigger Type Handle to Lid ....-csccvceirrrernananns 201536 1 - 1
Casket, Swivel Type Handle to Lid .s.ecevcanararannnncanes 202358 1 1 1
Lock Cylinder and Keys (for Trigger Type Handle) ..eeesaess 201391 1 - 1
Lock Cylinder and Keys (for Swivel Type Handle) ........... 202365 1 1 1
Eey-Cut (Shert Shank) ....... lalateils esaamnansss 2OLEBE 1 - 1
Key—Cut (Long Shank) .........s....|Code KF-500]....... eess 202366 1 1 1
Key=Blank (Short Shank) .:seseuess . to 749 carransenere 201804 1 - 1
Key-Blank (Long Shank) ..... SFaielelals O O 0 e e PRI 1 1 1
+Cylinder and Eey Kit, HRear Compartment and Glove Box
Compariment after Body No. Fd7-9024, F4TC-1001 ..ievaers 201912 1 1 -
+ Includes Rear Compartment Lock Cylinder, Glove Compariment
Cylinder and two Eeys.
30,0701 - LOCKING HANDLE & LICENSE LAMP (TRIGGER TYPE)
Body, Handle and License Lamp (less Lock) seeeuea. erssarsnns 201535 1 - 1
Stud, Ho., 12 - 24 x Ho. 12 - 24 x e Fe afeta =latatels w01 934 2 - 2
Escutcheon, Body to Lid ...ecucrasvernravannrananss caaeas 200664 1 - 1
Screw, No. 8 - 32 x 7/16" Rd. Hd. 81, ..ovevuceves e g 385 1 - 1
Gasket, Escutcheon to Body +e.... crasrssaaee e caasassnnens 200563 1 - 1
Lens, LicensSe LAWMP seocscceavaseannsnrassas e ey s e w mim i & OB BiEL 1 - 1
Gasket, Lens .ireansnncans tanp e s el sananen e s s ensnn  SO0662 1 - 1
Cable, Connectol ....cissarocurens SO0 00 COoo o o asrssman= 201384 1 - -
Cﬂble, Connector ccasssssnnsaa SRR B R B R g T E wEEE AR AR AR A s EE e 201538 - - 1
Socket, Bulh ... isesecccavesrranncacnss sesmmn et snsns SOLBIT 1 - 1
Spring, Bulb BoCKet ..uvceeusraseassrosiossnsancsnns ceusees 200BE0 1 - 1
Bulh’ Mazda No. B3 sasrasrnnrsssa & Fd BB E R B E TR ERE TR E R ERER sa A BUIEU"U 1 = 1
30.0702 - LOCKING HANDLE AND LICENSE LAMP (SWIVEL TYPE)
Bﬂ'd.]; License LAMD seasvasvnneews TR T L - 202352 1 1 1
Stud, No. 12 = 24 x No. 12 - 24 x 1" ...evevennnasss eeass 201534 3 3 3
Escutcheon, Body to Lid ...cvccecccccarnnrrnnans asssresnens SO2I56 1 1 1
Screw, No. B = 32 x 3/8" Fl. Hd. Sl. ..ivuvnvnrrnsccenna 546 2 ] 2
Gasket, Escutcheon to Body .......-.... asssremanmnsaa eeneess 202357 1 1 1
Lens, License Lamp ..... OO O I O] e inlna e e etelmie wlalete wiaiate u sl guator 123 ik 1 1 1
Gosket, Lens ........ e alw e imlnle b u]e e ARALAT $]A]0 202354 1 1 1
Handle, Lid Locking (less Lock) ..ccovvivonnrecanns ceraesas 202360 1 1 1
Pawl, locking Handle ............. ACDO oo oTooDo0 aresssasanye 202361 1 1 1

Liths In 14




REAR COMPARTMENT, LID, HINGES & PROP

30.0702
30.075

GROUP HNO.. MAME, and PART DESCRIPTION

PART
HUMBER

QUANTITY
F47  F47C  KI10O

340.0702 - LOCKING HANDLE AND LICENSE LAMP (SWIVEL TYPE) (CONT'D.)

Spring, Locking Handle PRWL svrecucvrnsnovasvacsnscannrsans 202362 1 1 1

Cable, Connector ......c..cscuuvun- sersrsrrrrrssansaneresss 201384 1 - -

Cable, Connector .. srivraeraciaascisnananns- srvarnssnnssass SO1538 - = 1

Socket, Bulb ........0i000a R I I i P R e 202359 1 - 1

Epriﬂgl Bulb Socket ............ LI R R R I S S I B e - 200860 1 - 1

Bulb, Mazda No. 63 ....ovuvecvrsennnn A PP 201600 1 2 1

Cable and Socket, Rear Compartment and License Lamp ....... 202660 - 1 -

Eracket, Rear Compartment Lamp ..ssvsvsssrvvescnnsnanns errnas 202661 - 1 -

30,072 - REAR COMPARTMENT LID LOCK, LATCH AND BRACKET
(Used with Trigger Type Handle)

Lock, Lid ...... AR R AR T E R NN AR R A e ey sesansnersas SO0GEY 1 - 1
Screw with L/W, No. 10 - 32 x 3/8" Rd. Hd. .v.vuveanns.as 202117 4 - 4

Plate, Lid LoCK ccieevneonnnas . L 1 S . 202345 1 - 1
Lockwasher, No. 10 ....ceceuueans A 254 B - a
Serew, No. 10 - 32 x 7/16" Rd. Hd. Cr. BecC. ..vcvvavaras 539 8 - 8

.La‘.tl:hl Lid Lock ...... LI R R I I R A B I I G- EDQ5‘4E 1 = 1
Flatwasher, 1/4" Ig. ...... o OO PO GO O PG Sk e 344 2 - 2
Lockwasher, 1/4" Med. ..ovevavesunnaann ule/aln s etaletala o eln ale tn otz 190 2 - 2
Bolt, 1/4" - 28 x 3/8% BX. Bd. .cuccuuacccnsssssssnsansns 506 2 - 2

Bracket, Lid Lock Latch 1o Floor ....ccreresatssccasssnssnn 200548 1 - 1
Lockwasher, 1/4" Med. ...civevecvacencns Aeodnoooooaondan 190 2 - 2
Berew, 1/4v - 20 x 5/8" Rd, Hd. Cr. Rec. ...... AR 505 2 - 2

30,074 - REAR COMPARTMENT LATCH AND STRIKER
(Used with Swivel Type Handle)

L e[ ol e FeTa Tt Fol o fn Pa el o A N e 1=Te [aVm e Pein fa e ta oV Palarto Py o o Pt fo .. 202341 1 1 1
E[-'Il"il!.g, COdl svnsvrvcnsansascaios R R R I A - 202342 1 1 1
Lockwasher, 5/16% Sm. ..cvsevavansasnanuacanes e e tete e Talatele 240 1 1 1
Flatwasher, 5/16" Sm. ......... GG00900008 D0oadaaaanSn 225 1 1 1
Bolt, 5/16" - 24 x 5/B" Hx. Hd. ....... 0006000050000 A0mE 274 1 1 1

Striker, Lid Latch to FlooT ..cvcevecvascanss rascannesesrras 202339 1 1 1
Shill svucvavsscvuiavasne tersesasasassnanssnrssaancanansnaes 202340 1 L 1
Lockwasher, 1/4" Ext. Tooth ....... Jod0B0oo a0 0don60aa00r 370 2 2 2
Serew, 1/4" - 20 x 5/8" Rd, Hd. Cr. REC. .uvevmnnasnssnn 505 2 2 2

30.076 - REAR COMPARTMENT NAME PLATES AND LETTERS

Hame P]at’e 1'Darrinll P R PR EFrAFT R R FAFER R A g e N AP 200556 1 1 1

Name Platel TSpecial™ v e vioin snreinnenessssssssmssss ereeins 202016 - - 1
Bpeed Nut ...coivevcveanannes reraan fertaserratsatattanann 200557 3 3 G

LetteXr "A" . ucsrrrrrasansasasstssssavansannnsns sesrsrsasaas 200689 1 1 1

Letter "B ., ... .. P T . 200690 1 1 1

Letter MPY . ocvacsasasspasss P r e b ee s e e ma s e At aa s a sy 200691 1 1 -

Letter "I cassssssa s snaavat s ssadeaodmasiiniss TR IR 201?92 - = 1

I‘Etter fII{" ® ey TS TR PETAFE R RE AR R A AP T LI B I 201?93 — - l

ILettar T"HY L ..csqalaasesininnwisnes trrrErEtArets s B e m Ak s 200692 2 2 1

Letter M8Y & .oicareacrtnsncusannssvsannuscnsnnns srmmsrssssss 201794 - - 1

Iletta‘r 1'2“ llllll S EEAREEEFFE PR R R A R R e LI 200693 1 1 Lo
Clip, Letter Attaching .......... B P, S 200692, 6 G G

32
Lk im L3 A

—B5-



30.0892
o BODY MOULDINGS

GROUP NO., NAME, and PART DESCRIPTION A o

BODY MOULDINGS—30.080

30.082 - FRONT FENDER MOULDING

Hﬂuldillg, Risht I T R R A AR I B B 202019
Moulding, Left ....euvsscecrcncccrctsssnrsnsnrassssssaansar 202020
FaStaner ...csrasrnsasrssssasasssrrrsssasenmsss ssssssnsness ASOI0LE
Fastener (includes Retainer Stud) ... vibersrreare-nasa 202029
Lockwasher, No. 10 Ext. Tooth ..... Ho lebnbel ociyigge, .. 294
Nut, No. 10 — 24 Hx. HA. .evvecrearsborneasaaradtonaan. 378
Plate {Hﬂnhﬂ.t-ta]l.} e I R I R I R SR R T T N RN ] 202591
E‘PEE’d Nut T EE RN R F B EF R EE R B omowomomkE dow oA A B FEE AR EE R E R AR 2“2592

1o e b b2 =
1
1

1
2]
I

30.084 - ROCKER PANEL MOULDING

Moulding, Right ...veavevsrrencasecsrsssansancanns casansaa= 202023
Moulding, Ieft ....ovncnvevvans P R P PR PP L L

|
1
]

Moulding, Right ......[includes Ho. 1 and No. 2 Faatenurs{. 202593 1 -
Moulding, Left ...,...I' with Retainer Studs . 202594 - 1 -
FASBLEDOT oo o iviesisiaisiainieialessennsesssssassesssansessassanasen SIS 22 - -
Fastener (ineludes Retainer Studs) ......secccevassasars. 202029 4 - -

1

1o
1

FASTONET +ovvussanvnranssssasnsnrarnsvsssnasssrasssssses 202595
Lockwasher, Ho. Ext. Tooth .isacrrriceraccrasarrrnanaanns 294
Nut, Ho. L0'= 24 Hx. Hd. +scvcecariatunorsanancascanaran 378
Flnt‘aaher, 13‘"‘4" R I S ST B SO SO NI R B B A 243
mﬂhaﬂhﬂr, ll,f‘!:" P T E L I A A R R R R T 190
oL/ A0 5 0 JELre T S TS aTer ) 5 SISi81ats S aTeta l SToTeTe el elara s o oio 203 -

[ - |
1
]

1
[N N |
I

30,086 - REAR BELT MOULDING
Moulding, Right e Bt ERT, w2 le Body Ma FHICAE957 2006886

Hﬂ-ulding, Iﬁft -i-ti-l-||-'-p-ly‘-i---ili-!lll-il!!l-li-l-li-lll--loi'r!-!iil EGDBET
JOINT oo uwoaseessorsossanssassnssegsersassonaonsonseeesns, 200688
Moulding, RIGHE «evuresoeesaessfd0l00 00 TIOONISESL 7 202506
Moulding, Left ..... ......................J....:.,....:.... 202597
o L e {ata s a = n ' alarata alulstels et slalal rimtris s i s 5.15. 202598
o Tone | NI L SR T L Bl e X - FAO T S0RITTEN S S22
Fastener (ineludes Retainer Stud) ......:ssessevenvensss 202376
FAGLONOT .. ovrevrnrnesssrassassasacratiossossasssnsaass, 202599
Fastener (includes Retainer Stud) ..5....:...}..{,...2.. 202500 * -
Lockwasher, No. 10 Med. ......0v-4 ' -
Lockwasher, Ho. 10 Ext. Tooth --i--i-li:Jl-l'll"-.il'i-ll'll-'l'l! 294 # -
Nut, No. 10 — 32 HX. Hd. seveacsnnssnnsccocasncnsananans 202

! |
1
I

]
I =
1

LI
b

<]

1

% 1

ARt oo eonoaoototooHoo 254

®
-
1

BODY DOORS, LOCKS, HINGES, HANDLES & REMOTE CONTROLS5-30.100

20,101 - FRONT DOOR GARNISH MOULDING

Moulding, Right (Prime) ...e.. sussss 200875 1 - 1
Moulding, Left (Prime) ...cewelyr 0o wootyorgtrip)s=---+ 200676
Moulding, Right (Chrome) ..... Pq...... 202601 i i e
Moculding, Left {Chrome)} «:.:s:- waseas 202602 - 1 -

Screw, No. 8 - 15 x 7/B" Oval Hd. Cr. ReC. ...scuvscnssn 520 iz 12 12

]
1
-




BODY DOORS, LOCKS, HINGES, HANDLES & REMOTE CDNTROLS ggi'gg

GROUP NO., NAME, and PART DESCRIPTION e et QUANIITY,

30.102 - FRONT DOORS

Doors listed include Window Regulator, Lock and Locking Rod
and are carried in Prime.

Door, Right ......,...}up to Body No. F4?—10245,{........-. 200583 1 - 1
Door, Left ..... “ iaaua K100-18165 SOm Y SeSS 200584 1 - 1
Door, Right ..........}nfter Body HNo. F4T—10245,{ ...... eees 202521 1 1 1
Door, Left ....civnnen K100-18165, F47C-1001 oocooodnoe 202522 1 1 1
Weatherstrip Fet, Right Door ..Eup to Body No. F47-3043, |.. 202391 1 = 1
Weatherstrip Set, Left Door ... El00-4916 i.. 202392 1 - 1
Weatherstrip, Door Upper (72 1/2" long) ..) r.. 202385 2 2 2
Weatherstrip, Door Lower (48" long) ...... .« 202370 2 2 2
Weatherstrip, Hinge Pillar Upper Right

(Moulded SponEe) -evesecssssssssssssasa .. 202396 1 1 1
Weatherstrip, Hinge Pillar Upper Left

(Houlded SPONEE) seciassssiaasssssianaa .. 202400 1 1 1
Weatherstrip, Hinge Pillar Face Right after Body

(27 1/2" long) (Moulded Rubber) .......iHo. F47-3043,71.. 202397 1 1 1
Weatherstrip, Hinge Pillar Face Left K100-4916,

{27 1/2" long) (Moulded Rubber) .......| F47C-1001 «» 202401 1 1 1
Weatherstrip, Upper Hinge Filler Right

(3 7/16" long) (Moulded Rubber) ........ .. 202398 1 1 1
Weatherstrip, Upper Hinge Filler Left

(3 7/16" long) (Moulded Rubber) ...esess .« 202402 1 1 1
Weatherstrip, Lower Hinpe Filler Right

(2 1/2" long) (Moulded Rubber) ......... .. 202399 1 1 1
Weatherstrip, Lower Hinge Filler Left

(2 1/2" long) (Moulded Rubber) ......... .- 202403 1 1 1

30.104 - FRONT DOOR LOCKS

1 4y ISR o obo 0o oo oo D 0oo 000 0o HE DACaE D O00anSHG D06 o Be oo 200665 1 1 1
Lock, Ieft .....cccacasasasss- S P P P e e 200666 1 1 1

Screw with L/W, No. 10 - 32 x 3/8" Oval Hd. Cr. Rec. ... 202158 8 B8 8
Rod, Locking, RiIgGht ..:ccvvuvavcccsaiacnnnnans sersrssaananas 202050 1 1 1
Rod, Locking, Loft ... ccccrerarrancacsesunnsnnnnenrs sessens 202051 1 1 1
Button, Locking Rod (Oblong Type) up to Body No. F47-1810,

ElO0=-279]1 ...ovsavsassarsvnanns < { 1 [ [ 2 - 2
Button, Locking Rod (Ball Type) after Body #47-1810,

K100-2791; F4TC-1001 ...uvusrvssssssasmasscsisnsa ORI HC00 202168 2 2 2
Striker Plate, Right (includes Pin) ....ccesvessrscasescsnea 200578 1 1 1
Striker Plate, Left (includes Pin) .......... W slsisniaisaieenea, 00579 1 1 1

Scraw, 147 = 28 x 5/8" 820 CES'K. seevasnrsrsssccscacans 202233 4 4 4

Lockwasher, 9/32" Ext. Tooth B2° CES'K. ....vessrasnsas. 202234 4 4 4
Bhim; Biriker Plate ......cccacscaiigisss-nnr=nr Coodooooonns. | Pl Ernl * * *

30,106 - FRONT DOOR LOCK REMOTE CONTROLS AND BUTTONS
Button and Rod, Hemote Control, Right .............. crreaea 202392 1 1 -
Button and RHod, Hemote Control, Left® ......ccciviuiuuuean wer 2OE305- 1 1 -
Button and Rod, Hemote Control, Right ....... srrrasssnssess SUSTES - - 1
Button and Rod, Remote Contreol, Left .............. srrerass 202197 - - 1

Serew, No. 12 - 24 x 1/2" Rd., Hd. 81l. +..vvevsanccnans e 589 [ 6 6

Lockwagher, No. 12 Int. Ext. Tooth ...cveivvcvsvncnncsens 588 [ B 4]
Spring, Pugh Button ++crciunvrerassasossnavisansinmn eensess 202200 2 2 2
Escutcheon, Remote Control Push Button ..........cccecnn.. . 200641 2 2 -
Escutcheon, Remote Control Push Button ..... terrarernansass 202059 - - 2

Screw, No. 8 - 18 x 3/8" Fl. Hd. Cr. REC. «.vuivucnns ssss 590 8 8 8

LEEINDR By boooooo0s 0 00a000o00o00o0c 00000000000 e 201897 8 8 B

Livha in ULEA

¥ As required
_ET-




;'g:ﬁi BODY DOORS, LOCKS, HINGES, HANDLES & REMOTE CONTROLS

PART QUANTITY
GROUP HNO. MAME, and PART DESCRIPTION NUMBER F47  FA7C  KIDO

30,108 - FRONT DOOR HINGES

Hinge, Upper Right ........ N nahbo s agnoanaaan wsersnransrnan=a 200587 1 1 1

Hinge, Upper Left ....cccssessnnmsnseassans L e et ars 200588 1 1 1

Hinge, Lower Right ..:c0s0recreecnns JopodooooioGan Sanag «sas 200589 1 1 1

Hinge, Lower Left ..cocinsiorauss aloia) eletehelexatal e leln =lalste]a ceasaeese 200580 1 1 1
Screw with L/W, 5/16" - 24 x 7/8" Oval Hd. Cr. Rec.

(tGDU-ﬂI'} -------- TR R R N N N I SR A N ] 2“2119 12 12 12
Screw with L/W, 5/16" - 24 x 7/8"

Oval Hd. €r. REC. ceeievssnsnsnnses ereess 202119 16 16 16
Flatwasher, 5/16" LE. ...sosvusrnssnase]|to Pillar|ecsun. 300 4 4 4
Lockwasher, 5/16" Med, «:verronses a6 oo Helisl 240 4 4 4
Nut, 5/16" - 24 Hx. Ad. ..... SfatateTstetaraele Joooaa 189 4 4 4

Shim, DOOT HINEE ATH +ovevcecerossoasnranorsass Sl M 1202156 % % o
30,110 - FRONT DOOR INNER PANEL COVERS
Covc'rl HEg‘ulatDr I I T I I RO BRI A R N S I B R 200586 2 2 2
Screw, No., 8 - 18 x 3/8" Pap Hd. Cr. REC. sscecanens. e 451 g 8 8
Cover, LOcE ...iuiacuiiasaiarnnasasmcassssrtrasnsacavannranns 200585 2 2 2
Screw, No. 8 - 18 x 3/8" Pan Hd. Cr. ReC. «cocasanrrrras 451 8 6 6
30,112 - FRONT DOOR CHECK ARM
Arm (includes Bumper) ....c:issssosansans QooooUOoaonon oo +a 201568 2 2 2
Pin, 1/4 x 7/16" 8pec. +rvervnas e e e e e A0 166 0 2 2 2
30,114 = FRONT DOOR LOCKING HANDLES
Handles listed do not inelude Lock Cylinders and Keys.
Handle (Ribbed Type) up to Body No. F47-1082, KLO0-1082 ‘oo —201968 e - 2
Handle (Stamped Type) ... Bamixed i;ggrig;;tiﬂiﬂéfigaz ! 200653 SRS 2
Handle (Forged Type) .... Hﬂiynﬁé. F4T~561§,“Kluu-11$540 Y 2 ioat g R
Handle (Die Cast) after Body No. F47-6618, K100-11854,
FATC-1001 ..vcncnnan Lo letalatelal al=l et e ale rle s O} 00 O O SR eae 202479 2 2z 2
_— SBerew, No. 12 - 24 x 3/8" Bind Hd. Cr. Rec. ..| to {.... 515 2 2 2
B et nekwasher, Ho. 12 Int. Tooth Iol#cl---riltll#%Dﬂur . al4 2 2 2
Lockwasher, No. 10 Int. Tooth } to Door - up to Body 259 2 - 2
Nut, No. 10 - 24 Hx. Hd. ..... Ho. F47=-6618, Klﬂﬂullﬁﬁi{ ava -’ 2 - 2
Screw, No. 12 - 24 x 3/8" Rd. te Door - after Body 60!

Hd. Sl. «enssvenssoasacnss | 0o pav_gelg. K100-11654 511 4 4 4
Lockwasher, No. 12 Int. Ext. F4TC-1001

Tooth wssemssssonanansnss 088 4 4 4

Screw with L/W, Door Handle Adjusting, No. 10 - 24 X 1/4nr
BA. Hd, CF. RECr seassssssnccsssssanvsvsssssnssansensers 202235 + - -/
Escutcheon, up to Body Neo. FAT-6618, K100-11654 .....cs-... 201304 2 - 2
Escutcheon, after Body No. F47-6618, K100-11654, F47C-1001 202481 2 2 2
Lock Cylinder and Eeys, up to Body No. F47-5618, K100-11654 201EBB 2 - 2
Lock Cylinder and Keys, after.Body No. F47-6618, K100-11654,
FATO=1001 .. .veeavreecssssannsnsssstanssssasbastasnssnieans 201944 2 2 2
Key, Cut Code KF 500 | Specify 201890 * * *
Key, Blank * to 740 code 200655 7 LA
Key, Cut } Code CH 501 | when 202494 * - *
Key, Blank to 750 ordering 202485 * - *
t+Cylinder and Key Kits, Lock, up to Body No. F47-G61%8,
KLOO-11654 ...uvnenssssssnanmaasanassnss al=letmintelels vls o ela ... 201911 L] - L
+Cylinder and Key Kits, Lock, after Body Ho. F47-6618,
K100-11654, FATC-1001 ..cevsnneansasrarannsass aseararnss 201943 * * *
¥ A= reguired Uthe in WS
4+ Includes Ignition Lock Cylinder, -838-

two Door Lock Cylinders and two Keys.




BODY DOORS, LOCKS, HINGES, HANDLES & REMOTE CONTROLS 33-1112';

PART QUANTITY

GROUP NO. MAME, and PART DESCRIPTION NUMBER F47 F47C K100

30,119 - REAR DOOR GARNISH MOULDINGS

Moulding, Right (Prime} .:rssvescasn: _cisssssns 200677 1 - 1
Moulding, Left (Prime) ........... } includes {......... 200678 1 - 1
Moulding, Right (Chrome) ......... Weatherstrip 1 siaesse.. 202603 - 1
Moulding, Left (Chrome) .......... rrasareas 202604 - 1 =
Screw, No. B - 15 x 7/8" Oval Hd. Cr, BEC. ..ieeucsnanasn 520 10 10 10

30.120 - REAR DOORS

Doors as listed include Window Regulator, Lock and Locking
Rod and are carried in Prime.

Door, Right ......... }up to Body Ho. Fd?-lﬂzdﬁ,{..+.......+ 200592 1 - 1
Door, Left .....i:.0a4 KE100=18165 sasarssnans 200593 1 = 1
Door, Right ...+..+..}after Body HNo. F47—10245,{........... 202524 1 1 1
Door, Left ....c00000 K100-18165, F47C=1001 srsssssnans 2SU2532D 1 1 1
Weatherstrip Set, Right Door ...}up to Body No. F%T—Eﬁdi{.. 202393 1 - 1
Weatherstrip 8et, Left Door .... K100-4916 .. 202394 1 - 1
Weatherstrip, Upper Right (76 3/4" long) .. . 202404 1 1 1
Weatherstrip, Upper Left (76 3/4" long), after Body 202405 1 1 1
Weatherstrip, Lower (38" 1ORE) - vveecnseins H{ 5 . 202406 2 2 2
: 0. F47-3043,

Weatherstirip, Hinge Pillar Face Right K100-4916

(SR A Y Ong IR Gl ol sl T e e ke o eavasel Bame top7” ) 202407 s Lo
Weatherstrip, Hinge Pillar Face Left

(B0 AVE R ) D G a0 oo o0os o nod Gaan e o a0 . 202410 1 1 1

310.122 - REAR DOOR LOCEKS AND CONTROLS I
T R Tl TR s A e 6 0 Ok R LR U 1 £ el B et I e w4 e 2 e [ ] X P (T “20066T 1 1 1
d e e o o B e e R R R T I T R e R e T I e reasasass 200868 1 1 1

Serew with L/W, No. 10 = 32 x EIS" Oval Hd. Cr. Rec. ... 202158 B 8 8
Rod, LOCKINE sseasosnsassnnnas A0 GO OeaEa Hoo ao o d o0 R0 o . 2005380 2 2 2
Button, Locking Rod {(Oblong Type} up tu ﬂndy Ho. Fd?-lalu,

K100-2791 ........ nasasond Seasaaedasasransasnanesrssans SO0GT2 2 - 2
Button, Locking Rod (Ball Type) after Body No. F47-1810,

KL00-2791, F47C-1001 .,.. vrcevcecernncnrs HOodnoafodfdoG 202163 2 2 2
Lever, Lock Locking, Right ................. alg s sasa ssesaans 200673 1 1 1
Lever, Lock loecking, Left ....:cocuvscnsnansasnsnsasnssaaas 200674 1 1 1
Bellerank, Locking Red, Right . up to Body No. F47- 1333 . 200870 1 - 1
Bellcrank, Locking Red, Left .. K100-2164 «x 200671 1 - 1
Bellerank, Locking Rod, Right .[after Body MNo. F47-1833,71.. 202165 1 1 1
Bellcrank, Locking Rod, Left ..' K100-2164, F47C-1001 .. 202166 1 1 1

Stud, 1/4" = 20 ......... vopnon, PRI e 2

Flatwasher, 1/4" Lg. ....[up to Body MNo. F47-1833]...... 344 2 - 2

Lockwasher, 1/4" Med. ... E10052164 R L. . 190 b - 2

R my 3 U I £ 1) Tk e, G I i i St S it | Yan e 203 2 - 2

Bolt, 1/4" - 20 x 1/2" Rd.  J.si0r Body No. F47-1833,

s EEls oo opooodgaeac colsok e e ATe 1001 s 320 SR 2

Lockwasher, 1/4" Med. ....... . 4 190 2 2 2
Rod, Door Lock Bellecrank to Lock ........e.iiienennnnnnnnns 200581 2 2 2
Striker Plate (includes Pim) ....... it e X =LA = = b a e rta ke Lasa gt sk el 2 00 5T B 1 1 1
Striker Plate (includes Pin) .....ccuvsiirrvascnsnsasnsssrss S00570 1 1 1

Screw, 1/4" - 28 x 5/8" 82° CE8'K. ...vccvrcmcinrmnsnnsn 202233 4 4 4

Lockwasher, 9{32” Ext. Tooth B20 Cte'k. ...ceavssnrseeres 202234 4 4 4
Shim, Striker PIlate ...ccusccssssesasrrssrsssarnassssns srrens 202251 * * *

Litha In L34

* Ag required ¥




33'1131 BODY DOORS, LOCKS, HINGES, HANDLES & REMOTE CONTROLS

PART QUANTITY
GROUP NO., NAME, and PART DESCRIFTION NUMBER F47  F47C  KIOO

30.124 - REAR DOOR LOCK REMOTE CONTROLS AND BUTTOMNS

Button and Rod, Remote Control, Right ,....evsaesessasssas. 202184 1 1 -
Button and Rod, Remote Control, Left .......icvcucvernreere 202195 1 -
Button and Rod, Remote Comtrol, Right .......cccccivun... .. 202198 - 1
Button and Rod, Remote Control, Left .........cccevevvsnna. 202189 - - 1
$¢reWr Hnl 12 — 2"1 x 1;’2'“ Rd' Hd"' SJI-' LI N R DL R I BN N B B B BN 539 E E E‘
Lockwasher, No. 12 Int. Ext. Tooth ....... ot odeass ahons 588 (5] & 6
Spring, Push Buttomn ...... le o e (el e ale]ela e ehe e hutak e es atelalate ale slelalecleretid 202200 2 2 2
Escutcheon, Remcte Control Push Button ....essssssscssssens 200641 2 2 =
Ezcutcheon, Remote Control Push Button ........... rrmesrees 202059 - - 2
Screw, No. 8 - 18 x 3/8" Fl. Hd, CT. REC. weuvvoavnnonns 590 8 8 B
'I'I’a.EllF.'r, BPEC: tavssvsasassvisin sesrarmrnrassnasassassses SOLBOT 8 5 8
30,126 - DOOR HINGES
Hinge, Upper Right ...vivvvvuvasnsnsnisssssinannasns vessans 200594 1 1 1
Hinge, UpperiLal th o o s v ia riele nla v e ¢l v 5 a4 ela oleleelea oo elnle el 200595 1 1 1
Hinge, Lower Right ..........c..00.. SPAEnooon00oo 000 oa oo« e 1 1 1
Hingﬁt Iﬂ"Er LEft L RS LR R R R R R B R R I I R R ] R R I R 20059? 1 1 l
Screw with L/W, 5/16" - 24 x 7/8" Oval Hd. Cr. Rec.
(to Door) .......... e e eletete o e el e a1 = e ale ot s el e e e (e e 2 (2 TV D iz 12 12
Screw with L/W, 5/16" = “24 x 7/8" Dval Hd. Cr. Rec.
{tﬂ Center Pillar} LI AL LR L R L B AR A E R E AR R P RFER 2“2119 14 14 14
Serew with L/W, 5/16" - 24 x 1/2" F1. Hd. Cr. Rec.
(Upper Hinge to Center PALIAT) ...covucecacinnnnnnmnn 202159 2 2 2
Shim, Door Hinge ATM ....:c00000- atetelalelnlele]neinlatulalatctatatstaratatetel el SRR A 2 2 ] s E) * * *
30.128 - REAR DOOR REGULATOR COVER
cnver llllllll LU NS I L IR L R N R O B B DN B BB S B " rwomw - . e omw L I R I ] 200585 2 2 2
Screw, No. 8 - 18 x 3/8" Pan Hd. CE Raali B ol R BT 451 8 8 8
30.130 - REAR DOOR ARM REST PLATE
L S T S A S 00 Gl At O ot A A CRr 0.6 [0 e R .. 200591 2 2 2
Screw, 1-:::.3- 131:3,.-"3" Pan HAYSCr: Reoty cf s b adi e 451 8 8 8
30,132 - REAR DOOR CHECE ARM
Arm {includes BUmPEI) sesvucavsearsosrsnassnnansans rissasnss 201568 2 2 2
pin’ Iféu x Tfrlﬁl‘ EPE:' *FFERERFE A AR R A R s aEEaE 2'}1559 2 2 2

3ﬂJ34-—REﬁR.DDﬁR HANDLES - OUTER
Handle (Ribbed Type) up to Body No. F47-1082, K100-1082 ... 201969 2 - 2

Handle (Stamped Type) .]mixed in production from Budy{...... 200654 2 - 2
No. F47-1082, H100-1082 to
Handle (Forged Type) '}Eqd:,r No. FA7-6618, K100-11654 " """ 202171 2 - 2
Handle (Die Cast) after Bedy No. F47-6618, K100-11654,
= O R Ty e oy m o mtata (egatatalatale =Y aln (== alalnl sl ale s ahels N O LT 202480 2 2 2
Iﬂﬂkﬁ'aﬁher, No. 12 Int. Tooth +lll-lii--ll--i-i-ll:'l-i-ll'll'l- 514 2 2 2
Screw, No. 12 - 24 x 3/8% Bind, Hd. Cr. REC. sv.sevcanann 515 2 e 2
Lockwasher, No. 10 Int. 'I‘cnl:h}’ to Door - up to Body 259 2 - 2
Nut, No. 10 - 24 Hx. Hd. ....| No. F47=6618, K100-11654 378 2 - 2
Screw, No. 12 - 24 x 3/8" Rd. to Door - after Body
00 F3ln a0 casaboaos Hboand No. F47-6612, K100-11654 511 AL
Lockwasher, No. 12 Int. Ext. FATC-1001
Tﬂ'ﬂth R EREAE SRR RS 588 4 4 4
Screw with L/W, Door Handle Adjusting, No. 10 - 24 x 1/4n
R HA. COr. BOE. sciaieisissicisiaisisissinsieiseles e m e s e s a e 202235 ¥ = *
Lk b UEA

* As required




BODY DOOR WINDOWS, VENTILATORS, REGULATORS & CONTROLS ::"34

206
PART QUANTITY
GROUP NO., MAME, and PART DESCRIPTION HUMBER F47  FA7C K100
30.134 - REAR DOOR HANDLES - QUTER (CONT'D,)
Escutcheon, up to Body No. F47-6618, KL00-11654 ........... 201904 2 - 2
Escutcheon, after Body No. F47-6618, KL00-11654, F47C-1001 202481 2 2 2

BODY DOOR WINDOWS, VENTILATORS,
REGULATORS & CONTROLS —30.200

30.201 - DOOR AND VENTILATOR GLASS

How to Order Glass.

Glass is not carried in stock.

When replacement is necessary, glass requirements should be pro-
cured from the stores or warehouses of Libbey Owens-Ford Glass Com-
pany, the Pittsburg Plate Glass Company and the W. P. Fuller Company.
If the above glass companies do not have a local representative you should
order your glass requirements through your car Distributor,

The glass manufacturers have been furnished with all pertinent
information, therefore when placing orders for glass always furnish the
correct part number and the type of car of the glass required.

The gbove applies to glass only and not assemblies which may
include a frame or a channel. Such parts must be ordered from your
car Distributor or the Kaiser & Frazer Parts Corporation, Willow Run,

Michigan.
Glass, Front Door ........ b a Tl e L Pt ata (s tu e rlel=]=]= = k= l=Nr el iue 2054 2 2 2
Glass, Rear Door ..... S HaeOA000000 DOSEBSANE S8 5 A EOEEO0 BEan D 200645 2 2 2
Glass, Front Ventllator .ceeesrresrnasessnsrrssnncsaancananns 200750 2 2 2
Gla=s, Rear Ventilator ....-s-c0:cuvacaan Srete sl ate sssssamnasnasns SO0TTO 2 2 2
30,202 - FRONT DOOR GLASS CHANNEL
Channel, Right Window Glass Lower ..... aia v ala “ageaiee vseaces 200643 1 1 1
Channel, Left Window GlaSs LOWEI .....ccsssscssssnsanssraess 200644 1 1 1
Seal, Window Glass (1 1/2" x 17 15/16" x .075") to «ee 2025286 2 2 2
Beal, Window Glass (1 1/2" x 17 15/16" x .0B5") Ehannel{... 202527 * * *
30.204 - FRONT WINDOW GLASS RUN, RETAINERS AND WEATHERSTRIP
RBun, Front UPPer +erevsavenssatosvansnscancannanns ersr2aea 202283 2 2 2
LAl I SRR G a o aan aan 0000 a0 Bro 0o oo D000 000 0 o6 B Bo o ., 202252 2 2 2
Run, Rear Right ....... at=fzlateleln wlelelelalatein e rlats rtex hehslaetnleteteletele s els 200727 1 1 1
Fan, Rear Ledt ..i.civsatunscavirnnsnnans Sopooocooaoatno oo PR 1 1 1
Retainer, Glass Run Channel, Rear Right .........c0.0vsvv.. 200508 1 1 1
Retainer, Glass Run Channel, Rear Left .......ccovvcecuenns . 200599 1 1 1
Screw with L/W, No. 12 - 24 x 1/2" Oval Hd. Cr. Rec.,... 202157 8 B 8
Weatherstrip, Right (Chrome Edged) ...... arraazaaeesrarasna SOB0LE 1 1 1
Weatherstrip, Left (Chrome Edged) ....s0:0000000.. arrrrrses 202044 1 1 1
30,206 - FRONT DOCR VENTILATOR WINDOWS AND FRAME
¥Yentilator Complete, Right, up to Body No. F47-12090,
Elﬂu-zﬂu:?a LR LR RN R R R R U R EEER R AR RERREE R R EoE o 3&2201 1 - 1
Ventilator Complete, Right, after Body No. F47-12090,
ELO0-20073, PATC-100L ..v.vcevnvrnnmancccnnnns eeearressr —202532 1 1 1
|
* As reguired Lirtes KA

-81-




gg-g?g BODY DOOR WINDOWS, VENTILATORS, REGULATORS & CONTROLS

GROUP NO. NAME, and PART DESCRIPTION HE e LT
30.206 - FRONT DOCR VENTILATOR WINDOWS AND FRAME (CONT'D.)

Ventilator Complete, Left, up to Body HNo. F47-12080,

K100-20073 ..... M sasssess st s s anansassntnsnaes —DODIPD 1 - 1
VYentilator Complete, Left, after Body No. PF47-12090,

K100-200T3, FATO-100L ...iv:uasnassasssenpasssesenssnss s 202533 1 1 1

Screw, No. 6 - 18 x 7/8" Rd. Hd. Cr. REC. +cueucsnsnnann 372 G [ 6
Frame and Glass, Right .....csversnecernsrunvsanscnnnnrsna- 200748 1 1 1
Frmﬂ and Glass’ LEft -SSR RS S S EFENFSFE RS R RS 20W49 1 ]. 1
Seal, Ventilator Window Glass ............. u e n = e lakelelel s Lo lmla e L O TS 1 2 2 2
Weatherstrip, Ventilator Frame, Right ......c.cccveenan sreas 200756 1 1 1
Weatherstrip, Ventilator Frame, Left ..isssvaascsviiiasnsns 200757 1 1 1
Bar, Ventilator Divisiom, Right .. up to Body 200767 1 - 1
Bar, Ventilator Division, Left .,.*Hu. F47-1756, K100—2019{ 200766 1 - 1

Serew, No. 10 = 24 x 5/16" Rd. Hd. Cr. REC. :vvsvvssavan 583 6 B 6

Lockwasher, No. 10 Ext. Tooth ....... OGoaSoone e nOoOnGoo 284 [ B [
Weatherstrip, Ventilator Division Bar, Right .............. 202284 1 1 1
Weatherstrip, Ventilator Division Bar, Left .......:+0:.... 202285 1 1 1
Run, Division Bar Glass, UpPer ...ceresssssnssssassrssssanss oSUZ2E3 oo 2 2
Shaft, Door Ventilator Window Handle ..... st e o sesesres 200760 2 2 2
Handle, Door Ventilator Window, Right .......ccuiiiciiiinnnn 200758 1 1 1
Handle, Door Yentilator Window, Left .......c.ccvisvrvereaaas 200759 1 1 1

Pin #FFF R TR R F R R R L L N B B N L B N B L EDOTEI 2 2 2

Key ..... seasaaesaaan s 3 e ol e e awa a e al

Bt e L l|UERv o LI S [istenspatb oo R o

Eprj-ng LRI BN L B I B B O N B B L B B L L O L B ) 2“0?61 2 2 2

Washer ........ m{=lerleln lr ssereracvsssvane 200765 2 2 2
Swivel, Ventilator Window Upper Hinge ...... el eiwlee edelelsnlsTelole sk Al VT 5 3 2 2 2
Flatwasher, Ventilator Window Upper Hinge Pivot ....... e 200754 2 2 2
Stop, Ventilator Window Lower PAvot ...ssressvassessanasnsas 200755 4 4 4
Spring, Ventilator Windew Lower Pivet ..... verrsrrarrnasrns 200752 2 2 2

Nut, Door Ventilator Lower Pivot, 5/16" - 24 Hx. ....... 189 2 2 2

30.208 - FRONT WINDOW REGULATORS AND GLASS LIFTERS

Lifter, Glass, Right ..ccciavussvacsssasinnnas AnAb AR oA A SE 200706 1 1 1
Lifter- Glﬁsﬁ, Lﬂft FF R ER R R EREEFRFF AT AR R R R A R R Rk kRS 20“707 1 1 1
Flatwasher, 3/4" Diam. x 7/16" Hole ..eveceverrssinssnes 200710 6 G 3]
WL posssenssens snecandAnAREo0EEA BN AaE0 SR OGOES T eeeaws 200711 B 6 6
Screw, No. 12 - 24 x 1/2" Rd. Hd. 31. ...]Lifter to [... 589 2 2 2
Screw, No. 12 - 24 x 3/8" Rd. Hd. S1. ...prInner Doord... 511 6 G ]
Lockwasher, No. 12 Int. Ext. Tooth ...... Panel {... 588 6 [ 6
Regulator, Right, up to - 200708 1 1 1
Regulator, Right, after 202534 1 1 1
Regulator, Left, up to 200709 1 1 1
Regulator, Left, after 202535 1 1 1
Bolt, 1/4" - 28 = 3/8Y Hx. Hd. cuicieracaceraanssnanasnas 506 4 4 4
Lockwasher, 1/4" Int. Ext. ToOth ..vcecerssssrosscssanes 400 4 4 4
Handle, Repulator .....cecs00aa mFapagafole)alesyatatnlsleislate (e tatals eanes 200656 2 2 -
Hﬂnd-lE, Hegulﬂ.tﬂ‘r A% F 4 FF A0 EPEFRFFDFF A F R FER R FR R FF R R A FE A Foa 2023?5 — -] 2
e o s T o R P e to {, ....... rrrrrrerersrs SUDESE 2 2 2
Pin ..... TpoE DOoGadennTas ,FHanﬂlc ...... alatstale ehate b e . 202313 2 2 2
Escutcheon, Repulator Handle ......cevscosnsscnssrannsnnass SO0G5T 2 2 =
Escutcheon, Regulator Handle ....cccvaancnas Stk ella atr]ln essesrs 202169 - - 2
30,210 - HEAR DOOR GLASS RUN CHANNEL
Channel, Window Glass Lower, Right .....c.c.cciiivmannnnas 200646
Channel, Window Glass Lower, Left ......cc00cciviiinvecens. 200647

Seal, Window Glass (1 1/2v x 17 15/16" x ,075" Thick) ...... 202536
Seal, Window Glass (1 1/2" x 17 15/16" x .0B5" Thick) ...... 202537

* As required

-
# B et
L

e in 3L

—92-




BODY DOOR WINDOWS, VENTILATORS, REGULATORS & CONTROLS ggg;g

PART QUANTITY
GROUP NO. NAME and PART DESCRIPTION e T

30,212 - REAR WINDOW GLASS RUN AND WEATHERSTRIP

RBun, Front, Right ..s.iusivucusnsrrasnrsssasssssasssnvanaaans 200729 1 1 1
Run, Front, Left ... ...cevrerrrrrsrrsrronssrrssansnnannsnnsas 200730 1 1 1
Fun, Rear, Upper .....sssscssasasasss sssssmarssasanaassssss 202283 2 2 2
Bun, Rear, LOWED .. essssmsuenesasansssssssss Fl e At e e reer 202282 2 2 2
Weatherstrip, Right (Chromc e ) S e et a ' Ta Feie la o T olale Lol el als [ala e Te o lnte 202046 1 1 1
Weatherstrip, Left (Chrome Edged) ....... e alel e e e e a e (e le e e e el 202047 1 1 1
30,216 - REAR DOOR VENTILATOR WINDOWS AND FRAME

Ventilator Complete, Hight ... up to Body . 202203 1 - 1
Ventilator Complete, Left }Na- F47-12090, KlOO-EDGTS{ 202204 1 - 1
Ventilator Complete, Right ... after Bady . 208541 1 1 1
Ventilator Complete, Left ....}Ho. F47-12090, KlDﬂ-EDGTS{ 202542 1 1 1

Screw, No. 6 - 18 x 3/8" Rd. Hd. Cr. ROC. svsvvsneasrsss 572 g 6 6
Frame and Glass, Right ......cccivevcanen e A SO S e O 200768 1 1 1
Frame and Glass, Left ... .cemnasrirssasasnasansessassanssss 200769 1 1 1
Seal, Ventilator Window GlasSsS .......vsecssssssssssssssasas 200771 2 2 2
Weatherstrip, Ventilator Frame, Right ........c..c.uuueas eer 200776 1 1 1
Weatherstrip, Ventilator Frame, Left ......cccviiinnnnannn. 200777 1 1 1
Bar, Ventilator Division, Right . up to Budy { 200786 1 = 1
Bar, Ventilator Division, Left ..}Hu. P47-1756, K100- 2018 200787 1 - 1

Screw, No. 10 - 24 x 5/16" Rd. Hd. €r. Bec. .....cecuau.. 583 & B 6

Lockwasher, No. 10 Ext, Tooth ...... el aYuleTeln a e ! ol e fo e fi | § = [ L 294 G G 3
Weatherstrip, Ventilator Division Bar, Right ........ saarss 202286 1 1 1
Weatherstrip, Ventilator Division Bar, Left .......ceccvea. 202287 1 1 1
Bun, Division Bar Glass, Upper ....... ui=lri=iate a el r edetela el e mjinin e e e Ut 2 2 2
Shaft, Door Ventilator Window Handle ...covcivevosnannssa een 200760 2 2 2
Hajldlcj ]h'ur ventilﬂ tﬂr w:-ndﬂw. Right FFEEFERE R R R R AR R AR 20“758 1 1 l
Handle, Door Ventilator Window, Left ........ sressrsenensss 200759 1 1 1

B e (ol e Fa faten et = mF e e 200761 2 2 2

gﬁit“;';l -------- L B B ) DDGI‘ ventilatﬂr R A d Fa R RE R ggg;gg g g ;

. Seeresserraaaeaf o ew Handle |TCCrrecerresees

BPTIDE vravasresraasnns|] 00 lisisepessnessnnre 200764 2 2 2

Washer s.ssssmsnsarsss Sasa s aassaassaas 200765 2 2 2
Pivot, Ventilator Window Upper Pivot, No. 12 - 24 x 11/64" 200772 2 2 2
Plate, Ventilator Window Upper Pivol ...eccrssvssvsrnanarsss 200773 2 2 o

Screw, No. 8 x 1/4v (Upper Pivot Plate) ........ T SO T 2 2 2
Stop, Ventilator Window LoweT Pivol ...cesevuivsacsacsannnes 200775 4 4 4
Spring, Ventilator Window Lower Pivet ......... rerssssenas 200752 2 a a
Kut, Door Ventilator Lower Pivet, 5/16m - 24 Hx. ..... weens 189 2 2 2

30,218 - REAR WINDOW REGULATORS AND GLASS LIFTERS v

Liftear, Glasgs, RIghT ... ccceoasuieonssiadenrsnsnrenasiaassssssas 200706 1 1 1
Lifter, Glagss, Left . ....cccecuscesnarancaansisnns 1 1 L 1 1 1

Flatwasher, 3/4" Diam. x 7/16" Hole .......cvcvmunnan ... 200710 6 8 (5

CLIP v e s voaninanmsseaiomsmaalsiasnansansssasss:saasanssasass 200711 B =] (5]

Secrew, No. 12 — 24 x 1/2v Rd. Hd. 51. ...]Lifter to [... 580 2 2 2

Screw, No. 12 - 24 x 3/8" Rd. Hd. S51. }Inncr Doory ... 511 4 4 4

Lockwasher, No. 12 Int. Ext. Tooth ...... Panel o SE8 B 6 [
Regulator, Right + up to % 200708 1 1 1
Regulator, Left 200709 1 1 1
Regulator, Right after { 202543 1 1 1
Regulator, Left : 202544 1 1 1

Bolt, 1/4m - 28 x 3/8" Hx. Hd. suvecacncenanncnannnnss oo 506 4 4 4

Lockwasher, 1/4" Int. Ext. Tooth ...uvesresvssvsnsarsass 400 4 4 4
Handle, Regulator ..... A OO D OO B T A ¢ e o Tn e Treu Pr T ele e 200856 2 2 5
Handle, Repulator ......soceeeeq S0 W R b Wenlalalm i ale bl aata .- 202375 - - 2

Liiha B Uik
—03-



:g-%&i BODY DOOR WINDOWS, VENTILATORS, REGULATORS & CONTROLS

PART QUANTITY
GROUP HO., MAME, and PART DESCRIPTION NUMBER F47  FATC KIOO

30,218 - REAR WINDOW REGULATORS AND GLASS LIFTERS (CONT'D.)

Spring c.ecsicsrarreraancas to AL R LR a) s Le L w el LA L ceveees 200658
Pin .”....‘......,........%Hnndle{ ..... AHCOns a0 reewses 202313
Escutcheon, Regulator Handle ....:ccsisssssssassnssssssssss SO0BST
Escutcheon, Regulator Handle ....svecrsressrsssrrnssnnsacss 202160

I b3 b2 B2
I b b b
B 1 b b2

WINDSHIELD —30.300

30.301 - WINDSHIELD GLAS3S

How to Order Glass.

Glass is not carried in stocl,

When replacement is necessary, glass requirements should be pro-
cured from the stores or warehouses of Libbey Owens-Ford Glass Com-
pany, the Pittsburg Plate Glass Company and the W. P. Fuller Company.
I the above glass companies do not have a local representative you should
order your glass requirements through your car Distributor.

The glass manufacturers have been furnished with all pertinent
information, therefore when placing orders for glass always furnish the
correct part number and the type of car of the glass required.

The above applies to glass only and not assemblies which may
include a frame or a channel, Such parts must be ordered from your
car Distributor or the Kaiser & Frazer Parts Corporation, Willow Run,
Michigan,

Glass ...... P T T I I A I A D A R 200648 2 2 2

30.302 - WINDSHIELD WEATHERSTRIP

¥eatherstrdp, up te . aaeas - 2006432 1 1 -
Weatherstrip, after : wee e 202022 1 1 -
Weatherstrip CICIERCRCIC RSO RCICTE SUICHE SUHE R AT R A RCRE R RO SUIE RO LR IUIC I SRR RO 20(’549 = 1
30.304 - WINDSHIELD GARNISH MOULDING - INNER
Moulding, Right {Prime)....} up to Body veey. 200679 1 = 1
Moulding, Left (Prime) ....[No. P47-12778, KlDﬂ—BlETE‘i..... -200680 1 - 1
Moulding, Right (Chrome) “I;:;cf?ggln°%r§z7;i§:73* ... 202555 Ty 14 g4
h . L P
Moulding, Left (Chrome) No. K100-21272 to K100-25014 202556 1 1 1
Moulding, Right (Prime} ......... after Body ernenesaas 200679 - - 1
Moulding, Left (Prime) ........ ..l N¥o. K100-25014 |.......... 200680 - - 1
Scrow, No. 8 - 18 x 1 B29 Cts'k. Oval Hd. Cr. Rec. .... 533 20 20 20
Clip, (Prime) up to Sody No. F47-12778, K100-21272 ...sses4 200681 r s s
Clip, {(Chrome) after Body No. F47-12778, F47C-1001, from
Body No. K100-21272 to KID0-25014 ...vcvverecrrecncasess 202557 1 G AT L
Clip, (Prime) after Body No. K100-25014 srerarasaas caaaeaas 200682 - - x
Screw, No. 8 = 18 x 17 82° Cts'k. Oval Hd. Cr. Rec. .... 533 z 2 2
30.306 - WINDSHIELD DIVISION BAR MOULDING - INNER
Bar (Prime) up toc Body No. F47-12778, E100-21272 ,......... 200682 1 - 1
Bar (Chrome) after Body No. F47-12778, F47C-1001, from Body
Ho. K100-21272 to E100-25014 ..... P P P P P PP | 1L 1 1 1
Lithe In BLEL

—Od—




WINDSHIELD 30.306

30.358
; PART QUANTITY
GROUP NO. NAME, and PART DESCRIPTION NUMBER FA7  EATC KOO
36,306 - WINDSHIELD DIVISION BAR MOULDING - INNER

Bar (Prime) after Body No. KLO0=25014 ........ccciscavsssasss 200682 - - 1
SCTEw' Nﬂ; ID £ 32 x 1 1{4" 0?&1 Hdl E:l HEG# TR N R ] 535 5 5 5

30,308 - WINDSHIELD DIVISION BAR AND FINISH MOULDING -

OUTER

Bar (Chrome) ..ecescasseseransrss R ) R CAER D D 5 P £ Ch L EL I vossee 200583 1 1 1
Weatherseal (1 3/16" x 15 1/8" x 1/32" thick) «.ecuvees. 200685 ak 1 1
Retainer, Division Bar ....esccsssssravrrassacsansnnnnnnrrss 200684 1 1 1
Serew, No. 10 — 32 x 1 1/4» Oval Hd Cr. Ree. ..... “ e D35 2 2 5
Moulding, Right (Chrome) --ccevsave.s }after{.::hl...u....... | 202087 1 1 -
Moulding, Left (Chreme) ............ csbh s as s eresees 202028 1 1 -

WINDSHIELD (W/S) WIPER & CONTROLS—30.350
30,352 - W/ WIPER MOTOR

Wiper Motor and Drive ...scesssssasssssnrssnrssasrnsnsnsas=as 2SO07HE 1 1 1
Lockwasher, No. 10 Ext., Tooth ........ R B Ear D) B 0 £ ) T 2904 2 2 2
Ecrew, Nﬂ' lﬂ - 24 x 7f3" Rd- Hd- Sl- R R R R R R R E R R ) dﬂl 2 2 2
SBPRCET . .icvcscissssvasnassasasssssasasssasasssnnanssssss SO0T4D 1 1 1

Wiper Motor (ORl¥) ..ecsasassnssnasrsnssnsresnscsnsnnnnnsnsas 2S02083 1 1 1

DriVer, Hipﬂr Hﬂtﬂr SR E S S EE RN RIS EE e R R d e e E e 202034 1 1 1
Lockwasher, Ho. 10 Med. . ..cicsssvsssaasnsssavassnsansns 254 2 2 2
Screw, No. 10 - 32 x 5/8" Bd. Hd. 51. ....cevcnnnnmanaes 419 2 2 2

Insulator, Wiper HMotor Driver CoupliDE .....ceescsssesssss.. 202085 1 1 1

30.354 - W/5 WIPER CONTROL

Control (includes Cable) .ssvessassas NOCO0 D00 00000 o nla 200738 1 1 1
BPRCET s szrnarsnsnsrarnsrtrisassspossasss seassassasacsss 200730 1 1 1
Nut, 7/16" - 28 S8pPEC. cvccssssssscsasassasrsarasnsnassas 200740 1 1 1
lLockwasher, 174" Int. Tooth ....cccccuuccsna- D sSDoS0Ee 402 1 1 1
Grummet {thrnugh Dash) ----- R R R R R E R E R 200&99 1 1 1

Enob (CHTOMB)Y ..cearcassnarenssarasrrasinsreesrssnrreraeaness U741 1 1 1

30,356 - W;’S WIPER CABLE TENSION PULLEY

Pullay, Blpht ...cccscaccasasnsannesarsarasssssnsesnenensas SOOT3IL 1 1 1

mlley, L'Ef-t i FPFEFEF AN #3432 FsrgegFESEseEESSr *isaew " s rpga ZGGTSE 1 1 l
Screw, 1/4" - 20. =% 1}2” Rd Hd. 31 DoooooaDo0ote00anaot 320 4 4 4
Lockwasher, 1/4" Ext., TOOtH .veuveevuvasranressaanananns 370 4 4 4

30.358 - W/5 WIPER ARM DRIVE BODY

Drive Body, Right (includes Cable) ...cesssasssrrassravsass 200733 1 1 1

Drive Body, Left (includes Cable} .s.isssssrsssssrsssnsssrass 200734 1 1 1
Spacer (Die CASt) .reerecbonsarrscnancnvuarnas al=Tnlaln ulals e 200736 2 2 a
Spacer (Leather) ..... L 200735 2 2 a
Nut, 5/81" - 24 SpPOC .ecsssasstsaarnsssassrsasavusnarissasr S00TIT 2 2 2

Rirma i U5 A

=05-




gg-:gg WINDSHIELD WIPER & CONTROLS

PART QUANTITY

GROUP MNO., HAME, and PART DESCRIPTION MUMBER F47 F47C KIOO

30.360 - W/S WIPER ARMS & BLADES

.P.I‘lll, Rj.ght R R T I T T R B R I T R B T T R T B T T R B T T T O I '] . " Eﬂﬂl?‘lﬂ 1 1 1
AT e L i 5 e STetats o e o7 e a e o R a e e e o 5 e e e T o - 200T A4 1 1 1
Pk (0 3T sonaodoarasBe s daeEt A0 GaRG Do o6 B GG ao B A RoAr e P 2 e 2
30.362 - W,/S WIPER VACUUM TANK
Tank (includes Check VAlVE] ..iceasascnssascsnsnnnsasssssas 201634 1 1 1
Cllﬂck ?ﬂlvel ‘rﬂ.cuum Tﬂnk B RFE AR FE TR RS P ERFEF R E R FRFE A 2’01854 I 1 1
BrnckEt (4 3;"16” 1nng} TP EFEPITRTEFFAATE N ETRE R TRFEETR PYYPYA 2“1826 l ]I 1
Bracket (6 3/B" 1ONE) eivieuvencvanesaas s e L o .s 201827 1 1 1
Bolt, 1/4" - 20 x 1/2" Hx. Hde suvesaes eyt 179 4 4 4
Lockwasher, 1/4" Int, Ext. Tooth ,.....4to Bracketd..... 400 4 4 4
Nut, 174" - 20 Hx. Hd. ........ R O 203 4 4 4
Lackwasher 5/16" Int. Ext. Tunth spnooa] 2 [leaooogooon 226 2 2 2
Nut, 5/16" = 24 Hx. Hde «vvesvanrsnas .}Cowl{ COO0000 188 a 2 2

30,364 - VACUUM TANK TUBES

Tube, Manifold to Tank 3/B" X 4" (Br.) s.eeevesssscesessass 201828
Connector, Manifold to Tank Tube 9/16" - 18 x 1/8" Pipe
a)) ooboooanennog ACDO0 D0 SEOCOE D Do o0 CICIE tle w et e a al e 2018249
Hut, Compression Eflﬁ" = 1B HX. (Br:) successasscscesase  201LB30
Hose, Manifold to Tank 11/32" x 24" (Rubber)...veesersoeaa. 201832
Hose, W/S Wiper to Tanlk 7/32" x 38" (Rubber) .......... e--- 201833
Clip, 'l'l',l"rS Hip&l‘ Tube to Cﬂwl T I A I B A R A I 201831

]
]
=

HH
e
el e

INSTRUMENT BOARD (PANEL) —30.400

30,402 - INSTRUMENT BOARD -

Board, up to 200515 1 - -
Board, after 200488 1 - =
Board, up to 2023?3 - - i
£ — 20248 = -
R ot AT A AR Nl ceenar BOEEOST 02601 Impudipyd © 3
Screw, No. 10 - 16 x 1/2" Pan Hd. Cr. Rec. ... . W/S (" 555 8 8 8
Lockwasher, No. 10 Int. Tooth ........... *+++| opening)"" 292 a8 B &
E
Bolt, 1/4" = 20 x 3/4" Hx. Hd. +.ovvvvennvenef po 0. 529 2 2 2
Lockwasher, 1/4" Med. .....cccuvrvrnnanccacan e 190 2 2 2
Bolt, 1/4m — 20 x 3/4" Hx, Hd. ..vevee]yr o [oreorom=sn= 5289 2 2 2
Lonk;nsier, LT T s metaang oo oooan }to CUWI{......... 180 2 2 2
Support, Right, Instrument Board to Dash ....... crasesasves 202500 1 1 1
Support, Left, Instrument Board to Dash .....ccivvivsasasa. 202501 1 1 1
Bolt, 1/4" - 20 x 1/2" Hx. Hd. .uvvvrarrvnnmaonsnasanns . 179 2 2 2
LDC.’E‘HE.BIIEI", 1;”4" 120 a1 g oB OO0 o0 O e a0 o0 DO T T T R R R ] 190 2 2 2
Nut, 1/4" — 20 HX. HAd: ecc-sceracsuconcsancasansionrasnne 203 2 2 2
Reinforcement, Board to Dash ...ccesresrarrerenrearvaranaa. 202502 1 1 1
Bﬂlt' l,-"r‘-l" = 2“ x 1}”2" qu Hd.- dlill-clrtn Dash{'-' ------- 179 1 1 1
Lockwasher, 1/4" Med. ...cecacnscsasal  Joeean wTalaiata 190 1 1 1
Bolt, 1/4" - 20 (to Board) -.-c.vseveiiasuacrsssanssnans 394 1 1 1
Anti-Sogueak, Instrument Board Side (6 1/4" long} .......... 202503 2 2 2
Anti-Sgueak, Instrument Board Top (LO0" long) «coccssves cosae 202504 2 2 2
Anti-Sgueak, Instrument Board Top (12" long) .........ea... 202717 b 2 2
Welt, Instrument Board to Windshield Garnish Moulding ..... 202718 1 1 1
Pﬂ,ng‘]., Instrument Board DIJICIIIIjT R R I NN R e R R A ] 200538 1 = 1
Panel, Instrument Board DUmMmY ..srescccsscasssasnsassssssas 202608 - 1 -
BPACEY sovracsscassasrannnronsraasaacsssassnsnnsssrsarras S02505 4 4 4
Liths in LLEA,

- [




INSTRUMENT BOARD (PANEL)

30.402

30.406
GROUP NO., NAME, and PART DESCRIPTION AL I
30.402 - INSTRUMENT BOARD (CONT!D.)
Lockwasher, No. 10 Int. Tooth ..sssvvencecnaas Srsadaesas 202 4 4 4
Hut, No. 10 = 32 Hx, Hd, ..ce-cvccivnnrnruancsas af=ie] e fatelatats 202 4 4 4
lMoulding, Instrument Board Dummy Panel ....:cccas00000 0020 202609 = 1 -
Fastener, Instrument Board Dummy Panel Moulding ...:.:002.+ 202610 - 4 -
30.404 - INSTRUMENT BOARD GLOVE COMPARTMENT
BoX, GlOVE .trrerremmeraacsanacas HOGOO0AdOao0 0D oaRenonn0Onog 200536 1 1 1
Screw, No. 10 - 16 x 3/8" Rd. Hd. Cr. ReC. .ciiascernsna 532 11 11 11
Lockwasher, No. 10 Int. Tooth .....ccs0000000 afetel=t el=t=l=]" 259 11 11 11
Door, Glove Compartment, up to Body No. F47- 9ﬂ24 ........ . 200537 1 - -
Door, Glove Compariment, after Body No., F47-9024 .......... 202506 1 - -
Door, Glove Compartment .......cceeresonssranmancanscaassas 200537 = - 1
Door, Glove Cumpartment GO0 GRo DD EE e\ alaku e atetn petel =l atele]z 202611 - 1 -
Pastcner O0CoQEnEgDoanoanarans Sla #la 4 a4 s e nm e o 202610 - 4 -
Bumpes , G]uve Box DooXY, UDPBT .c.acessrsrrasrnanmnnnscesssssss 200539 2 2 2
Pad, Glove Box Door Bumper, Lower (Rubber) ....... cesannsas 200540 2 2 2
Screw, No. B - 15 x 3/8" Rd. Hd. Cr. Rec. Self Tap ....- 576 4 4 4
Hinge, Glove Box Door ...... NAGCA0noad000 0060000 0EG 0000 G000 200541 1 1 1
Screw, No. 10 — 16 x 3/8" Rd. Hd. Cr. Rec. % : { . 532 5 5 5
Lockwasher, No. 10 Int. Tooth ....... R [ILORS0 a Sdy | 259 R e
Serew, Mo. 6 - 20 x 1/4" Rd. Hd. Cr. Rec. .. 50 563 5 5 5
Lockwasher, No. 6 Ext. Tooth +..............}tn DDDT{ 5 518 5 5 5
Moulding, Glove Compartment DOOI cssisssssasansnsranvsven «a 202609 - 1 =
Spring, Glove Box Door HInge +eoevveccvacas a e aaaietan njalninteeie il 2G0T 1 1 1
Latch, Glove Hox Door, up to Body No. F47-92024 ............ 200518 1 - -
Lock, Glove Rox Door (includes keys) after Body
No. FA4T-9024, F4TC-1001 ..sicoanennnarnans wssarvaanserares 201914 1 1 -
Latch, Glove Box DOOT .. issscevnaneanss teasaanersr e 200518 - - 1
Screw, No. 10 - 32 x 3/8" Rd. Hd. Cr. Rec. ......-..... . 577 2 2 2
Lockwasher, No. 10 Int. Ext. Tooth .sesvavscaceassacsnns 292 2 2 2
Lock Cylinder and Keys, after Body No. F47-3024, F47C-1001 201913 1 1 -
Cylinder and Key Kit, Rear Compartment and Glove
Compartment, ,after Body No. F47-9024, P4TC-1001 . ....... 201912 1 1 =
Key [c'l.l't.] ----- sevsassre Opde FP-501 to T40 rrrersrersee - ZDZEB‘G L 1 =
Key (Blank) +:esrveenns aiaie e alaleufaletn e elalelt (LQASET 1 1 o
Escutcheon, Glove Box Dﬂur Catch, after Body No. F47-9024,
PATC=1001 ...2i0a2s00sum2snasna A A A B P AR AR R R ke 202507 1 1 -
Plate, Glove Box Door Striker ....ceesssisasaan alotetelals efs veeas 202508 1 1 1
Screw, Ho. 10 - 16 x 3/8" Rd. Hd. Cr. REC. +vevavavevars 532 2 2 2
Lockwasher, No. 10 Int. Tooth ...... tistsasanananne . 259 2 2 2
30,406 - INSTRUMENT BOARD ASH RECEIVER
Ash Receliver Complete, Instrument
Board, Right ....... eYelate]e felrlale iz -laletata . cersrs 200698 1 1 -
Ash Receiver Complete, Instrument Includes
Board, Ieft ....0vevmercauaa eersr-=-l A8h Receiver|...... 200599 1 1 -
Ash Receiver Complete, Instrument and ;
Board, Right ....... 0000000, sesssa:t Retainer serres 202490 - - 1
Ash Receiver Complete, Instrument
Eﬂa-rd, LEft ------ P I B ] NN E 2¢2491 — = 1
Scrgw, :a. 10 - 24 x 5/16" Oval Hd. } Right o L (SEnaeR
Te REC.: assnarsjannnsnsas et taiate wlals tlelate
T TR, TI3 00 S foeadaanguoa) et [N ey B pharh g
Rivet, 9/64" x 3/16" Oval Hd. Tubular (Left Ash
Recelver) ceeevcscanss e e I Bt O 1 £ I A TR afaferela 579 3 3 3

07~




30.406 INSTRUMENT BOARD (PANEL)

30.412
GROUP NO., NAME, and PART DESCRIPTION AR A ANTITY,
30,406 - INSTRUMENT BOARD ASH RECEIVER (CONT'D.)
Ash Receiver, Right +ccvsvesrec| includesf cecveeeciaea aaees 200700 1 1 -
Ash Receiver, Left ....,..,....} Cover 4 ..... sessaraananes 200701 1 1 -
Ash Reocelver .....roarsssrersa-jand Knob|..... sarsnseassens 203273 - - 2
Bumper, Ash Receiver Cover (Rubber) ...:sssssssssssesassaas 202510 2 2 2
Handle, Instrument Board, Right Ash Receiver .........s... . 200702 1 1 -
Handle, Instrument Board, Left Ash Receiver ............. « 200703 1 1 -
Screw, No, 6 = 32 x 1/4" Fl. Hd. CT. RBC. .u.veicaaauass 540 4 4 -
30,408 - INSTRUMENT BOARD NAME PLATE
Plate, Instrument Board Name, up to 200517 1 1 =
Plate, Instrument Board Name, after 202511 1 1 -
Plate, Instrument Board Name, up to 201816 - - 1
Plate, Instrument Board Name, alter 202512 - - 1
Lockwasher, 1/4' Ext. Tooth ..civvavessasssnasssssrsneans 370 2 2 p
Fut, 1/4" - 20 Hx. Hd. ..... AO0a00000ge00dOG0 0 O aONno 0 D 203 2 2 2
Plate, Hame Plate Trim .....cvvecrivenruacnanns cearsnenans 202095 1 1 =
 Screw, No. 8 — 32 x 174" Bd. Hd. 81. sevceraranrsrannann 310 1 1 -
Lockwasher, No. 8 Ext. Tooth .:rvviierrrraerrencscnnnnn- 447 1 1 -
30.410 - INSTRUMENT BOARD RADIO PANEL AND GRILLE
tPanel, Radio Control .....ceevvce--- e e afajainfalaleinfelalaje et 20 2514 1 1 1
tSpeednut ....ccvr 00 nnnrnan Odof6000a0080000000050000 oo e SllEEE) 2 2 2
1:P'E.1‘l01, Hadio Cﬂ'll‘t.:l."ﬂl COVEY ciissscsssasrssnpnanmenwas TR Bﬂﬂﬁaﬁ' 1 1 ==
FPanel, Radio Control COVEr «sssrerrsscaanens sassssasssaases 202374, - - 1
*Bpeednut ......iirninrnrnnann e lorata ssteascasrasansanes 200639 2 2 2
Retainer, Hadio Control ......scevssriasrscamsnsarannninnns 202334 2 2 -
Screw, No. 6 - 32 x 3/16" Rd., Hd. Cr, Rec. .......c.ceu: . 580 2 2 -
Lockwasher, No. 6 Int, Tooth ........ccivuevesncasnnnnns 585 2 2 -
Grille, Instrument Board Radio .......cicvsbcevecncnnnnnnna 200527 1 1
Grille, Instrument Board RBadio sesesccsssarnancccnnssaranna 202374 - -
Screw, Mo, B - 32 x 5/16" Rd. Hd. Cr. RBec. ...vesvavanna 581 4 4 -
Lockwasher, No. 8 Int. Ext. Tooth ....cvvervvarrrnsnrnns 5B2 4 4 -
Screw, Ko. 10 = 24 x 5/16" Rd. Hd. Cr. Rec. ............ 583 - - 4
Lockwasher, No. 10 Ext., ToOth .vevvvuvncovarsssannncas s 294 - - 4
Kncb, Radio Control (Button Selector) ....cceeccassssssasss 200532 1 1 -
Spring, Radio Control Knob .....eeveeessnssrnnnnsncsrnsnas-= 202515 1 1 -
Scrow, Radio Control Enob Spring, Ho. 6 - 32 ........... 202516 2 2 -
Plug, Radio Push Button :i+scerecncssvssnan $s s alas paasaaaess 202517 - - 1

30,412 - INSTRUMENT BOARD MOULDING

Moulding, Instrument Board ......-ccccneuea. vessscsasssrassa S02E606 - 1 -
Button, Radic Selector Koob ...cccvecisisssvassrsssrssssn=a 200532 1 1 -
Moulding, Instrument Board Trim, Center Right ...sscesceacas 200522 1 1 -
Moulding, Instrument Board Trim, Center Left ............ -« 200523 1 1 -
Moulding, Instrument Board Trim, End Right ................ 200524 1 1 -
Moulding, Instrument Board Trim, End Left ......cc0ie0200.. 200525 1 1 -

Screw, No. 6 — 32 x 5/16" Rd. Hd. Cr. REC. wevrvarvsnnnns 534 8 8 -

Lockwasher, No. 6 Int. Tooth ....o.visiavuicvansacsarnanannn SB35 8 8 -
Handle, Instrument Board Right Ash Receiver ...... A «e. 200702 1 1 =

1 1

Hﬂﬂdlﬂ', Instrument Board LE‘ft .&Eh RecaiVer ccisitsrasscsnsa HOGTOE

Urks b LA

. tUsed with Radio
+ Used without Radio -98-




L |

INSTRUMENT BOARD (PANEL)

30.414

30.554
PART QUANTITY
GROUP HNO. HAME, and PART DESCRIPTION NUMBER F47  F47C KI0O
30,414 - INSTRUMENT BOARD CONTROL PANEL
T ol et ata e |+ T2 a = % = ek Lo L Ll m b wlm e a s [ P eap e s P . 200516 1 - 1
Panel (Chrome) ......... e a e n Fa P e o afalte fale e o fa el la Ve fualele] abela telals wBitt Ot B3 L - 1 -
g B‘Jlt’ lf‘jrr-zﬁnglﬁr‘ Hxl Hd-l 4 3% 3832 FEFESE RS EE ] g 394 5 5 5
Flatwasher, 1/4" Sm. .......... R elel oo e =y==Te el =Lelzl el la el eTTr 243 5 5 5
s ey A T o S ndnonanna 00 e0 060 800 a8 00000 D n Ao 190 5 5 5
Nut, 1/4" = 20 Hx. Hd. ..vecersrrensosnn C Bl St e 203 5 5 5
REAR WINDOW—30.500
30,501 - REAR WINDOW GLASS
How to Order Glass.
Glass is not carried in stock.
When replacement is necessary, glass reguirements should be pro-
cured from the stores or warehouses of Libbey Owens-Ford Glass Com-
pany, the Pittsburg Plate Glass Company and the W. P. Fuller Company.
If the above glass companies do not have a local representative you should
order your glass requirements through your car Distributor,
The glass manufacturers have been furnished with all pertinent
information, therefore when placing orders for glass always furnish the
correct part number and the type of car of the glass required,
The above applies to glass only and not assemblies which may
include a frame or a channel. Such parts must be ordered from your
car Distributor or the Kaiser & Frazer Parts Corporation, Willow Run,
Michigan,
Glass ..... L= e e e R ela e e (= }a o Relalelr abe lelale e teralele] T N N 11 L1154 1 1 1
10.502 - REAR WINDOW GLASS WEATHERSTRIP
Weatherstrip, up to 200651 1 1 -
Weatherstrip, after e’ vl 202021 1 1 -
Weatherstrip ...... G EOSED R r Pz e e 5 1w [m e e = (= (= = e r e e tm mPe rtale e e oL e e .« 200651 - - 1
Moulding, Outer (Chrome) }nfter.i 202025 1 1 e
Retainer, Outer Moulding .....e0cv00- Stinooaooon Artoe 202026 1 1 -
SEAT FRAME & CONTROLS —30.550
30.552 - FRONT SEAT FRAME
Frame (includes Tacking SETip) svevssvesomvassnnarans S -1 13 141 - 1
Frame (includes Tacking Strip) . -vevvcvsniociocaianrannnrs 202613 1 -
30.554 - FRONT SEAT TRACK ADJUSTER GUIDES
Guide, Complete, up to Body No. F47-8773, KL100-16041 ...... 202292 1 - 1
Guide, Right ...+.-.-.}after Body No. Fd?-B??3,{.........., 202550 1 1 1
Guide, Left .......... K100-16041, F47C-1001 S sa s e 202551 1 1 1
Bolt, 5/168" — 24 x 3/4v Hx. Hd., .....,. 224 8 8 8
Flatwasher, 5/16" BmM. +evvvvrvevivesacnsbto Flaord,...... 225 8 8 8
Lockwasher, 5/16" Med. ...... S SR e ] i e e 240 B g )
Litha In D54
—_g9a_




30.554 SEAT FRAME & CONTROLS

30.606
PART QUANTITY
GROUP MO., HNAME, and PART DESCRIPTION MUMBER F47  FATC  KIOO
30,554 - FRONT SEAT TRACK ADJUSTER GUIDES (CONT’D.)
Bolt, 1l/d" - 20 x 7/16" Hx. Hd. ..... s=l=rs 592 4 4 4
Flatwasher, 1/4" SM. secescveneecs vese fto Seat Frame<,... 243 4 4 4
Lockwasher, 1/4" Ext. Tooth ......... ‘e avn 4 4 4

Cable, Track Adjuster (152" long) up to Body No. F47-8773,
K]DU 16041 w ® r m ok or Fd EF FF FI FE IR AT R RN L I I B I B I I B IR B B 2“0603 1 o l
Cable, Track Adjuster (134 3/8" long) after Ecdy

No. PA7-8773, K100-16041, FATC-1001 ..cucvevrcsvarvavasr 202552 1 1 1
Clamp, Adjuster Cable .....cisvcamnrrnnrennnarevesss esesanas 202553 2 2 2

Hﬂlt’, 1;’4." - 2'] X EI‘I'II'S." jIx- Hd. (tﬂ Erﬂﬂkﬂ't) @R R EET R RE 257 2 2 2
Knob, Operating Handle, after Body No. F47-8773, K1l00-16041,

FATC=100L . .vcerrersncssncsansnnsrasssassnnsnssss sesasaas 202305 1 1 1
gpring, Track Guide Tension csseeevssrsseranees ssrasnennsne 202574 2 2 2
Latch, Seat Track Adjuster ......-c..auia... Zpooouoodonoanaos i EHEITE 1 1 1

INTERIOR TRIM —30.600
TRIM CODE MUST BE SPECIFIED OM ALL ORDERS
30.602 - COWL SIDE TRIM PANEL
Panel, Right ......s0.0: aTaleeTelatelnlarete 1t e d elsla eTatatntatess darrrsarese 202258 1 - -
Panel, Left ....... i Er T O B 8 1 i R s o e o s A A 202259 1 - -
Banall RAphtE.onhie nnidosia, JEaot it el Snkbe o veseerns Z0ZEE0 - - 1
Panel, Left .......... O O O D o O ORCT ) i wesesstnarrseane 202261 - - 1
Panel, Right «..vivvesrroncarces Tal e e el s Lot et e o o el (o Pl Fm e o 202614 - 1 -
Panel, Left .....-........ ANt ate e latelelatakele Ie [ereNelalets i atalale s ssraraees 2026815 - 1 -
Screw, No., 8 = 15 x 3/4" Oval Hd. Cr. Rec. «.cicesssarsaa 526 10 10 10
Finish Washer Ho. 8 svvsavercnnces taaearaaenurearee-zesas  SOSIGD 10 10 10
30.604 - FRONT DOCR TRIM PANEL
Panel, Right ....... i A NS e A £ 202416 1 = -
Panel, Left ...... Sl G e, . e 024y 1 - L
Panel, Right ...... e ekefatete e¥ePal= et teiwlztebal e etz i 2018895 - - 1
Panel, Left cocssrosanens includes Moulding).eervececnsnans 201896 - - 1
Panel, Right ........ «+ss | less Fastener cesanssrasaness 202618 - 1 -
pﬂ.nﬂ‘l, Dt 8 i o o o Do O BB EPFE AR P B AW 202617 - 1 -

Fastener .:.scsanaunveas P I 202301 48 48 48

Berew, No. 6 - 1B x 3/4" Oval Hd. Cr. Rec. Self Tap .... 224 2 2 2
Moulding, Trim Panel {Chrome 36 3/B" long) ...ceveveerer-.. 262418 2 - 2
Moulding and Retainer, Trim Panel, Upper (Chrome 36 1/4

LORE) + wulairialewien s suals aeien A0 o o000 oBOo0 DD AGan BOah Doe 0 o He B0 202618 - 2 =
Moulding and Retainer, Trim Panel, Lower (Chrome 37 3/4v

long) ...-- ~Oa0000a 00000000 086000000000 P Yalela atalelela =lateinte=ln il I2G 1 O - 2 -
Weathercord, Door Opening (109" 1ong) ...evvavessssrssenass 202418 2 - -
Weathercord, Door Opening (109" Jong) +.c+vivssssmssacnannna 202472 - - 2
Weathercord, Door Opening (109" JOME) +.cvrisacacnaacsans .. 202620 - 2 =

30.606 - CENTER PILLAR TRIM PANEL
LTI, TETS R snanodbo adnohaaaat 00 Sa SO0 T L T ceeaee. 202420 1 - -
Panel' Left FEE R R R E R E T N R T iy i A h B R IR R R R B RN R B B R B 2“2&21 1 by —
Pal:l.el, Right N Rl N I T P N I ] 202422 = = 1
Panel, Left cocssvasnsvonnnnrnavana T I ENE30 O 0 O S e o 1 O R g ¢ Ea L - - 1
Panel, Right .......... Ao O0000Sa00 0000 A0tn g aa RSO N sssassas 202621 = 1 =
Pnnell Mft LR B # & @ F @ & F F S E @ F AT E R EE R AR R R RRFRR Euzﬁzz o - 1 e




INTERIOR TRIM

30.608

30.614
GROUP MO., MAME, and PART DESCRIPTION MR Do 8
30.608 - REAR DOOR TRIM PANEL
Panel, Right ...vvuswsees}. 0 resssssssses e 202424 1 - -
Panel, Left ©.cecavemaces] . ) aeeaan casennrss S02425 1 - -
Panel, Right :issaanvaas includes Moulding| svsssessvssene. 202436 - - 1
Panel, Left .....00cuuue. less Fastener {...... T T 202427 = - 1
Panel, Right ...... R St e e s e 202628 - 1 -
pﬂﬂel LARLE e ifviarstia eleae e = BB R R A A AR EEE 202624 - 1 =
FASLEDET v svasbmamprinsassaa PP 202301 44 44 44
Screw, No. 6 - IB x 3/4" Oval Hd. Cr. Rec. Self Tap .... 524 2 2 2
Moulding, Trim Panel {(Chrome 30 3/4" long) .c..iceveressass 202420 2 - 2
Moulding and Retainer, Trim Panel (Chrome 30 5/8" long) ... 202625 - 2 -
Weathercord, Door Opening (106 172" long) ....ecsea-. seasesas 202428 2 - -
Weathercord, Door Opening (106 172" long) ..ccveivesvarans. 202473 - - 2
Weathercord, Door Opening (106 1/2" LONE) +eersrresrarsan-- 202626 - 2 -
30.610 - REAR QUARTER TRIM PANEL
Panr—:l, nghl: --------- R I R I R R I e A R R R ] - 202430 1 = o=
Panel, Left ....ccceuvcavacosrsanrasranncscannsansrns cevaes 202431 1 - -
Panel, Right ...:s¢v00rsarr2020- eyl a o e al bl alaia] aln | elala atntalersbeleie e e U g 0.2 - - 1
pﬂ.nEl, L R oy e e a e e im w mlmelim T el F1E R A I A IR R R IR I R A 202433 i = 1
Pﬂnﬂl, ﬂight TR R N R R LR R R N I T R TR 202627 - 1 -
Panel, Left ........ e e e la te el = el s n L tutn ik m e o al = a e cussaasasasas S0262E - 1 -
30,611 - REAR COMPARTMENT TRIM PANEL
Panel, Side Trim, Right ......cc0cnmenveunnanna sasssasarass Z20D26TH - 1 -
Panel, Side Trim, Left s vecaveanaass isssrsasasErananann 202679 - 1 -
Panel and Retainer, Toel Compartment Trim ......c.... sesass 202680 - 1 -
Screw, Ho. 10 - 12 x 1/2% DOval Hd. Cr. REC. .vcvscvnnann 441 - 9 -
Finish Washer, Ho. B Chrome .....:csssessssasamanasennans 202262 - 9 -
30,612 - HEADLINING
Headlining (less BOWS) ......... GG et s idtasEEa AR E R R e 202364 1 - -
Hﬂndlining (IEEE Eﬂ"s) R R R N R A A A A N ] # @ 202326 - = 1
Headlining (less BOWS) .avssrercncceasas sicessmarrenrensrse SO2GTI - 1 -
Bow No. 1 cvaairsnrranmsnminns o e 202434 1 1 1
Bow Ho. 2 c.evceeva. I seasasassrs 202430 1 1 1
B IO R oLl o o falal o Tt atn el o i Fim o o slieieixlstas leinintalnlatniwls rirkngelsbni= e SrAl 226 1 1 1
Bow Ho. 4 ....ccucacns w¥atslefuta felelulefateseiegeleis [=1atn beke o ol sl sracesaasse S02437 1 1 1
Bow NO. D .isissssssassanannannrarsnns ressanarssanersrhenerss SO24ZH 1 1 1
Bow Ho. B . ccvcccaaaa e Vifatevals atube efamtetetelehaimmirieialel sl galage Lo aladetayns e 202439 1 1 1
L23e R T e e e P T P PR cesassseanasanses 202440 1 1 1
Bow Ho. ﬁ e 4 @ @ F B EFEF AT BRI TR RS R AN gE RS 202441 1 1 1
Screw, No. 12 - 11 x T,a"B“ Rd. Hd. Cr. Ree. . ] :
R T T PPPFIRE - o rorreimra ot e vare b mse apaa i .....}t;aside{l.. 567 16 16 16
Flatwasher, No. B SM. .cvusvvonasscrsanssnns - ; 315 16 16 16
Binding, Wire on (113" 10“5) SR T sAEE BT RN BB R T A EE ] 202457 2 - -
Binding, Wire on (113" 1O0E) -ves-censavuasaas sssraraanssss S02458 - - a
Binding, Wire on (113" long) .....ecc.. aptiabakasnia e painininiels mimania e nie e IR ZG 2 B = 2 - -
30.614 - ARM REST
Arm Rest .c.evevennaas "R A R R R R EREE AR R e s AR EAFEABAREAN 202210 4 - =
ATmM HBeSt sosavssssssacvassasssprnsramsnnsenan B F A EE R R EA EE TR TR TR 2¢2191 = - 4
Arm Rest, Right ..............!’includes I S e o o A O S e 202630 - 2 -
Arm Rest, Left ........ Soidan o Huuldiug{........H......”. 202631 - 2 -
Lithe In WA

-101-




30.614
30614 INTERIOR TRIM

PART QUANTITY
GROUP MNO., MAME, and PART DESCRIPTION NUMEER [y FA7C K100

30.614 - ARM REST (CONTD.}

Serew, 1/4" - 20 x 2" Rd. Hd. 8l: sevrsssnnssannnanas alafls S64 8 - 8
Screw, 1/4" - 20 x 2 1/8" Rd, Hd. S1. .......ceuvurueaa. 202726 - 8 -
Plate, Arm Rest Retainer ............ (e el aTa o Aeaturs ala e e laTa T e s 0] o 202580 4 - 4
Serew, No, 8 — 18 x 3/8" Bind. Hd. Cr. Rec. ....... 451 8 - B
Retainer, Arm Rest Screw Attaching,Front ......... assrrrase S02T3L - 8 -
Moulding, Right (Chrome 11 15/32" lomg) -.cccvsennroarross . 202832 - 2 -
Moulding, Left (Chrome 11 15/32" 1oDE) ..veesrssoavas saseas 202633 - 2 -
C].i.p F B4 FEF SR AR R R TR B RC R RCRE N R B A R # & BB FE @S R T oo 202634 ! 12 =
30.61f - FRONT SEAT CUSHION & SEAT BACK
Cushion Complete, Seat iesrsorarnaanvas o e R R e e 202206 1 - -
Cushion Complete, Seat iivrecvciinnrnarrrarerecscassnrsnns 202208 - = 1
Cushion Complete, Seat ......:. cissssssassansssassssrnnnsnes SU2E3IF - 1 -
CGVEI‘, Seat Cushion csssvessrrrsspsarmomenresesssssnenmnsss 202236 1 - -
Cover, Seat Cushion ......corcerncananss DA o0 e D EraE SR A e e ] - = 1
Cover, Seat Cushion ...isecernsscnsncacarssrsnnnnnans sassas 202636 - 1 -
Pad, Seat Cushion (ALITTOAM) «.eeevevaarenrardnsiasssidora,, 203442 1 - -
Pad, Bolster (ALIrfoam) .eeseeescessrranerrnsonssssnannanans 202837 - 1 -
Pad, Seat Cushion Rear (Adirfoam) ... .ceecvaversorranncanass 202638 - 1 -
Cushion Complete, Seat BACK .ceacecisissussrrssnnrssssasnnns 202278 - -
Cushion ComPlEt{.‘, Seat Back cecvessssassannnnas RN 202280 - = 1
Cushion Complete, Seal BacK ccviersrasresvarssasanrnpnnnanes 202639 - 1 -
Covaer, Seat Back CusShion ...cevecscaces e Tt n Te i AL e | 1 - -
Cﬂ‘h‘ﬂr, Seat Back Cushion ....cicsssssssrsanassasssssenanass 202241 - = 1
Cover, Seat Back CuShion s.ccsserrracrsscecucersnnrraccsnas 202640 - 1 -
Cover, Scat Frame (Front and SideS) .....vervonvq-- casmn=se 202443 1 - -
3 Cover, Seat Frame (Front and Sides) ......... sssarurwesanss 202444 - = 1
Cover, Seat Frame (Front Sides and Back) .erecacr-ccc-cesrs 202641 - 1
Seaming Cord, Seat Frame Back Panel (158 1/2" long) .....-. 202445 1 - -
Seaming Cord, Seat Frame Back Panel (158 1/8" long) ....... 202446 - - 1
Panel, Seat Frame Back Trim ...osssecva saamrasn e euraens 202447 1 - -
Panel, Seat Frame Back TTiM .sscecceursrennrrrsavssrcrannns 202448 - - 1
Fastener, Trim Panel .......-. A S P O L O O eI T | 25 - 25
30,620 -REAR SEAT CUSHION
Cuﬂhiﬂu Cﬂ-mple‘te, SEE.t e R R R R S T RN I ssssannboaveas 2’Q22ﬂ7 1 -— =
Cushion Completa, Seat ..... eiegetein)atrlzhege aleta e et e (e m e e g S 2 S - - 1
cushion Complete, Seft ..ssesecscnvarecsrarmcasisrrrrnrcnnn 202642 - 1 -
I:!D‘Iul'er, Seat Cushion .ccsssresscscsarrasrasesssnrrrnrnnsaads 202238 1 - -
‘Cover, Beat Cushion ...ccisssveamnnss T T T e N R ] 202242 — - 1
Cover, Seat Cushion .e-vescrrsccvavarsannnsns P e o iy R PO {1 1 - 1 =
Pad, Seat Cushion {(Adirfoam) e ieienieieinie e b e ned b SRR T, - 202440 1 - -
pﬂ.d, Bolster {air{ﬂﬂm) PR l'i'-lllI-!'-lilllll--llpnl-i'll-I'I-l-llI 202637 - 1 -
Pad, Seat Cushion Rear {Airfoam) --.csesrcass-ciscarennccan 202644 - 1 -
Cushion Complete, Seat Back ..ccccvessrerenscaverrsrnacasns 202279 1 - -
Cl.:Ehiul:l. Cﬂmplﬂ‘ter S'E‘at BACKE ..ssssnssnnansssssarnnpanid ddbad 2-!]32-51 - -
Cushion ﬂnmplet&, Seat Back ccisscsncesssassrsnnsecsssnanras 21]26-‘15 = 1 -
Cover, Seat Back CuShion ssessrecessnnrsrrrncsasrsrnaneness 202239 1 -
Cover, Seat Back Cushion ....scerrerrecsicanianrecnscnvnnas 202243 - -
Cover, Seat Back CusShion ...ceesssssscsasssrssrnssnssnnnres 202646 - 1
Lithe in WEA

=102~




' 30.624
INTERIOR TRIM 30.702

PART QUANTITY
’ GROUP NO., NAME, and PART DESCRIPTION e R e e Cay e R s

30,624 - LUGGAGE SHELF TRIM PANEL
Dane e - P sl ppen L BE0 fa s Sltee MRS RO o a0BaES 1
Daniin e co oo LI gl T TR et R S 202451 =
g e e e N T oy 1 =

Clip LI R R R I R R N R R R R i R R I I R T I I B N O i I O 202452 4
Clip ..vcvvvnss R savsassansesanst S N ES L. 2006T6 =

w1 =]
Ioaks B =i

30.626 - SUN VISOR

Sun Visor, with Arm and Bracket, Right .....cccveivenvena.. 201876
Sun Visor, with Arm and Bracket, Left ...sisssss00sssssss2s 20O1IBTT
Sun Visor, with Arm and Bracket, Right ....vc0cecesassrnss. 201878
Sun Vigsor, with Arm and Bracket, Left .....veevvcvnusvena.. 201879
fun Visor, with Arm and Bracket, Right .....ccicesvensscanss 202647
Sun Visor, with Arm and Bracket, Left ........... reasrenres 202648
Screw, No. 10 - 12 x 1/2" Oval Hd. Cr. Rec. ...ceveiauaa 441
Panel, SBun Visor ....ceccas. e sresssavransacernsncevasna S01EBO
Panel, Sun VIBOT seseasssssavsinanvansans sarrssnssasrrenres 201881
Panal, SUn ViBOT . rerasesinrnsionrussassasassssssnsssss ereees 202649
Arm and Bracket, Right, Sun ViSor ........Y.25%...% 85005 ... 201882
Arm and Bracket, Left, Sun Visor ..... srrrernamraraateyaleass “SOFERT
Arm and Bracket, Right, Sun Visor ..... & e sevavanranasnas 202650
Arm and Bracket, Left, Sun ViSOXr ....cveivavacavesnnns eemee- 202651

L -1 T O T O
I 1 S =l 1] 1
(I R |

b

1 == ]
L T T |
I = 31 &

30,628 - ROBE RAIL

Cord, Robe RAall .ccversosrrarrrvassasasarsssasasssassasasaass 200722
Coxrd, Hobe Rall .icsssvscssscsssssasnsssnismnsrsasirnsasnaas 200TZL
Kﬂy " ERFEFREE PEFA R ETE AP FA AR AR Ea R a e P E 200?24
| A R A I O I A L R T e e T Il e O L ey e e b 1 E L e ]
ok B TP A e e O O R O G T w s wE e el e e SOOTEE
Escutcheon, Robe RAll sctsecsvsasnssscnvsavansnssnsnnrsannss 200726

Be b2 b b2 B =
1
B2 b3 B3 B

30,630 - FLOOHR MATE AND CARPETS

Mat, Front Floor, up to Body No. F47-9514, K100-17455 ..... 202252 1 - 1

Mat, Front Floor, after Body No. F47-9514, K100-17455 ..... 202255 1

Carpet, Front Floor ....sc:::44 casas ek IO rerrsasrnss 202652 - 1
Screw, Front Fleoor Carpet, No. 10 - 12 x 3/8" Pan Hd.

Cr. RBec. Self Tap ..-vcecss- W laTa)w e 1w ip e ke e = alzfn e e n niats uia]s 504 -
Carpet, Rear Floor ....ciiiscsaaaacsssasssssasissssnns «-aees 202253 1
.carpﬂtj Rﬂar Flnor Jl-ll'iililllllil!lli!!lllilﬂ!lI-Jll--li--.li- '302354 1
Carpet, Rear FlOOr .ssracuissinsaacistasuasnnsasscnsnn sreeeers 202653 -
Mat, Rear Compariment .....cecvssesasasscasassassarsasnseanns 202453 1
Carpet, Rear Compartment ...........ccccavennrnssccnsssseass 202654 -
Carpet, Tool Compartment .....c-vieevsrcavoarrannsessnnsass o0Z6TT -

1

]
I i | ]

LR I |

BODY LIGHTING—30.700

30,702 - BODY WIRING HARNESS
cee-. 202162 1 - =

i
I
=

HAIDEBS ssuseacana . seaae 202164
HﬂrIIE'EE T EEEEEEE L Tail__ L&mp ﬂ.l:l.d Li.EEDS'E Iﬂp & d AR 202-555

Terminal, 15 Amp. 1B Ga, Wire ...isrsrasssssaccassassasasness 201406
Terminal, 15 Amp. 12 Ga. Wire .......covevvrevasnvasasassas 200996
Terminal, S1ip On ...cvvvvsvsnssassnsns sssrrsssnrassnnasras 201458

TASBSE cvvvevrn-nn
ZEINCES q}Dﬂme Lamp and Switches, Gas G&g&,{

e o= oga i
1
it

Litha In US4,

-103-




g&_‘;‘gg BODY LIGHTING

GROUP NO. MAME and PART DESCRIPTION e el QRUITITY L
30,702 - BODY WIRING HARNESS (CONT'D.)
Terminal, 15 Amp. 14 = 16 Ga. Wire seaverrraccrscasnasssaa. 201214 4 4 5
Bleeve,. B/641 E, D00 XEEW Ll v airiee s v e eereeess 202153 1 = =
ElEEUE, E_f'lr'ﬁ";‘" T DTN | iainiwis o h w5 ok B L I A A 2008998 2 3 5
Bleeve, 9/647 I.D, x 1 1/2" .. iiiiinananiasnrscannanrarass 201459 8 - 1
Sleeva, 15/64" I.D, X 1 1/33" ...ccecesassrasacssacsnssssss DOPGHE - 3 -
Grommet, Body Harness (1/2v x 3/8" x 1/4" thick) (in Deck
Lid} L BE O B NE B BB I R B B L B R BB R B B N L L - omd omEE e b E R 202’160 1 1 1
Block, Rear Compartment Cable Junetiom ...civcvvasncsnseas. 201802 1 1 1
Screw, No. 10 - 12 x 3,.-"'3" Bind. Hd. B1. Tap. +ceconrveoass 37T 2 2 2
Lockwasher, Ho. 10 Med.: ssvsvevarannens A e T PR 254 2 2 2
Muat, No. 10 - 32 HY, ..cesrrccsanansnssaassnsansannrsans 202 2 2 2
30.703 - COURTESY LAMP (INSTRUMENT BOARD)
Lons and Bezel ......... ajaterataraiala telsye mluinl BTars iniata o7 n eTols miefa e, = «le ale. 20 AU265T] - 2 -
1 I e oy et s e e e o o Ve Ya tl= e fw¥a fn I ufelwlm|mrgn (15 4 g sl e b LT bt L g o ad 2 e L O D - 2 -
Switch, Mamual ssuavsrrsreronnnnas e Erleta)etusnieelataleinlelusaleinineinlrisingtep o0 oL - 1 -
Screw, No. 8 = 32 x 1/4" Pan
Hd. Cr. Rec. (Chrome) ....:.. 600 - 2 -
Lockwasher, No. 8 Int. Tooth ... |to Instrument Board|... 273 - 2 -
Screw, No. 8 - 32 x 1/4» Rd. Switch Terminal
Bd. B, ..c.cuavias P . PR 310 - z -
Lockwasher, No. 8 Int. Tooth ... 273 - 2 -
Switch, AutomAtiC sssrssvssssssasrscnsssssasssssarsnsarernars 200831 - 2 -
Screw, No. 6 — 18 x 3/8» Fl. Hd. Cr. Rec. (to Pillar) .. 510 - 4 -
30,7032 - COURTESY LAMP WIRING HARNESS (HEADLAMP SWITCH
TQO COURTESY LAMP SWITCH)
HATNESS oot s s da s s ssa s s raannansnssannd eoaidsdss s b adssssrnassy 202659 - 1 -
Terminal, 15 Amp. 14 = 16 Ga. Wire ssssesrravccccansanssass 201214 - 2 -
Terminal, 15 Amp. 12 Ga. Wire ..vecavessrrosceassacaansssas 200996 = 2 -
Sleeve, 9/64" I.D, X 1" .eesrsrnrrnscncncssasssasssnnsrasss 200908 - 1 -
Sleeve, 13/64" I.D. X 1" ..ueuvcnss wlai ‘aln & alasalaln s winm o einte aelaere o 2OOPOT - 1 =
S8leeve, 15/64" I.D.e X 1" cciuiensvnsnnnnnsnssnsasssnssssass 200999 - 1 -
30.704 - DOME LAMP
Lamp CoBpPlete .cuvevecsrarmasrsoscssssssasssasasssannserssss SODBES 1 1 1
Screw, Ho. 6 = 18 x SEB" F1l. Hd: Cr. Hec. TaDs sesvrenas 208 4 4 4
Lens and Bezﬂl -------- e N T TR B I R B E R EA R B 200826 1 1 1
Connector Cable ....s00srenea- B T . 200828 1 1 1
Spring, Bulb Sockel ....caccesvrasasnrnnrnnassis R R A 200860 1 1 1
Bulb, Mazda Ho. 1139 T T E R R R EE E E E I I N A ] ﬂﬂlﬂﬁﬂ 1 1 1
30.706 - DOME LAMP SWITCHES
Switch, Manual ...-.-----. e I a e ERE I B it e e e P R L - 1 1 1
Serew, No. 6 — 18 x 3/4" Oval Hd, Cr. ReC. ...vicvaunsas 524 2 2 2
EEoutcheon ..ccccssssanroprnasisssiissssddss i saapasnssasnns 200830 1 1 1
Switch, Automatic, up to Body No. P47-5501, K100-10501 .... 200831 1 - 1
Switch, Automatic, after Body HNo. F47-5501, K100-10501 .... 200831 2 - 2
Screw, No. 6 - 18 x 3/8% Fl. Hd. Cr. Hec. (to Front
Pillar) up to Body No.F47-5501, K100-10501 ...:ceswsss 510 2 - 2
Screw, No. 6 - 18 = 3/B» Fl. Hd. Cr. Rec. (to Front
Pillar) after Body No. F47-5501, K100-10501 ..couvass 510 4 = 4
kit b A

-104-




BODY LIGHTING 30.708

30.804
PART QUANTITY
GROUP HNO., MAME, and PART DESCRIPTION HUMBER F47  RATC  KIOO
30.708 - DOME LAMP AUTOMATIC SWITCH WIRING HARNESS
Harness, after Body HNo. F47=5501, K1lO00-10501 . .vccuvacaass . 202256 1 - 1
Teminﬂ,ll 15 Amp. 14 = 16 Ga. Wire sssssvssssnsavennananns - 201214 2 ™ 2
TE‘I]TIi.IIﬂ.l, 15 Amp. 12 Ga. Wire .crassevresvennsns CE R I A A EDDQBE 1 = 1
Terminal, S1ip ON cveussvscssssssssanstsaarssesananrsessras 201458 1 = 1
ElE‘E‘VE, 9}"’64“ I.D.xllfﬂ" M R R R R I A N R B e Eﬂ'l‘i'ﬁg 1 — 1
ElEEvE’ 9}“’64" I'D'xl d # F &+ Ad BT EFREEFFERR Y ET RS RS A zﬂuggs 1 . 1
30,709 - IGNITION SWITCH LAMP
Cable and SockBL ..coeasarererssnrrrnene s annd b R R R A I ] 202671 = L =
i B Ze L =T st aret ot s e tat el slat el e[| erel elelats o e s7ala s la el in e layaralel ale ate n enteelesinleiet SO0 T e = 1 -
Ret.a:i.ner R PR A B RN R R R RO A R R ] CRL I AR R R - 201461 . l -
Bulb, Mazda Ho. 51 sevaversnssnaperrnascicas cessasnensreass CSOLAGE - 1 -
30,710 - GLOVE COMPARTMENT LAMP
Cable and Socket, Lamp, after Body No. F47-16495, F47C-1001,
KLOO-24641 .. oiifanruasmrsasnsseassnsnnisesssssss s eeses 202266 1 1 1
Bulb, Mazmda No. 1129, after Body Ho. F47-16495, F47C-1001,
ElO0-24641 .,.c0cvncra uiw s inTslalriatale Ao A G O O OO e Do o e Bl 1 1 1
Bwitch, Automatie, after Body No. F47-16495, K100-24541 ... 202268 1 1 1
Hut, 3,."'8“ = 24 Hx. Hd. (Switch Mounting) .....-c... ss s 202267 1 1 1
BGTE‘W, Ho . B - 32 x :1.[;"4” Rd. Hd. S51. -+-t} Switch LR 531:' z 2 2
Lockwasher, No. 6 Ext. Tooth .....c0 v ./ Terminall..... 518 2 2 2
Cable, Switeh to Ammeter, after Body No., F47-16485,
FATC=1001, KlO0=2464] sssvessarsassrcnsnsnasnassasssssssns oSUZ2GD 1 1 1
30,712 - REAR COMPARTMENT LICEMSE LAMP CABLE AND SOCKET
Gﬂnncctﬂrﬂﬂble li-ll'l'li-ill-'l'll-Ill'!'l--!llll-!--ll--!'.-l'--ll.i‘il 2‘]138"1 1 = _—
Connector Cable .....eoeescascasss a4t lm Lo Ta (] wia ] ol f A [ ) D - - 1
Socket, up to Body No. Fa47-4800, EK1O0D-B302 ....0ceceune=a-. 201537 1 - 1
Socket, after Body No. F47=4800, K1OD=-8302 .....ccacaua:s « s 2023563 1 - 1
Spring, Bulb Sccket ssesressvsesssen S OO O G AP ey ) L ) 1 - 1
Bulb, Mazda No. 63 ...... e I 3 T T A Ry P e e e e 1 R L 1 - 1
Cable and Socket, Rear Compartment Lamp and License Lamp .. 202660 - 1 -
E'Ll].h @ r e @@ el bR d R EFA A FF RS ER PRSP P A EE S IR N NN 2‘]16‘]0 —] 2 [—
Bracket, Rear Compartment Lamp ........ Sfatalatalntuietalelelnlnte nlelsintn, a e OSSE " - 1 -
BODY INTERIOR FITTINGS—30.800
30,802 - REAR VIEW MIRRCR
Mirror and Bracket, up to Body No. F47=11570 ......uece00.. 200652 1 - -
Hirror and Brﬂ.l:kﬂt,, aftEr Bﬂﬂ? Ho. FAT=1137T0 .ivsveennnsasns 2“2721 1 — e
Mirror and Bracket ......... 21 5 b L b o b 0w e i a e L n Lo fm (L8 T Lo 1 e et OB S 2 - -
Mirror and Bracket, Glare Proof Tilt ....cvvecvvscacacscass 202662 - 1
30,804 - WINDSHIELD AND DOOR GARNISH MOULDING
Front and Rear Door Garnish Moulding (See Groups 30.101
and 30,119}
Windshield Garnish Moulding {(See Group 30.300)
% Uthe: I RLAA
=105=

R N R R g



30.806 BODY INTERIOR FITTINGS

30.850
GROUP NO.,- NAME, and PART DESCRIPTION LPARTE gows. SOANTINI .
30.806 - FRONT SEAT BACK ASH RECEIVER
Ash Receiver Complete (Prime) {includes Ash Receiver and
HOLAINET) suseeitoassssrarnrneaaestsaasnansnsnannnnnbsans 200695 - 1 - 1
Ash Receiver (Prime) (includes Cover and Knob) ............ 200696 1 - 1
RET-ELinEI‘, ASh ReceliVver ...cascsssasrrrsonsdvdid s sssasErnrsn Eﬂﬂ'?ﬂ-ﬂ 1 = 1
Serew, No. 8 - 32 x 3/8" Oval Hd. Cr. Rec. to . 443 2 - 2
Speednut .,....,...........................+$eat Back{.. 201884 2 - 2
Ash Receiver Complete, Front Seat Back .......0.0.0... eennss 20277D - 1 -
Retainer, Ash Receiver (Die Cast) ........ Slatafelalsiefalelxininlulatids . 202663 - 1 -
Screw, No. 10 - 24 x 3/8" Rd. Hd. Cr. Rec., «..:.... A 365 - 4 =
Flatwasher, No. 10 Bxt, Tooth ......i00ceveeaaes cramanns 294 - 4 -
NOTE: Please specify celor on 202775 Receiver.
30,808 - SCUFF PLATES
Plate, Right Froat .....ase-0rs] Up to BodY Jesesssascecaas 202211 1 = -
Plate, Left Fromt ............-}Ro. FA7-9653 ] vvcacevevass. 202212 1 - -
Plate, Right Front ......----. up to Body eeisaasssanes 202215 - - 1
Plate, Left Front ...........+}Ha. Klﬂﬂ-lﬁﬂﬂﬁ{..........-.. 202216 - - 1
Plate, Right Front .....|after Body No. F47-9653,)......... 202219 1 1 1
Plate, Left Front ...... K100-13985, FA7C-1001 {.+....... 202220 1 1 1
Plate, Right Rear ..... casssavs|] UP to BodY jeciacssnsorass 202213 1 - -
Plate, Left Rear ...........---}HD. F47-9653{.............. 202214 1 - -
Plate, Right Rear ...:c-e-a:0s up to Body eessaanameses SO22LT - - 1
Plate, Left Rear ..... wesesrw=HO. Klﬂﬂ—lﬁﬁﬂﬁ{....'........ 202218 - - 1
Plate, Right Rear ......|after Body HNo. FAT=-9653, j.ounasea. 202221 1 1
Plate, Left Rear ....... K100-13985, F47C-1001 {......... 202222 1 1 1
Screw, No. 10 - 12 x 1/2" F1. Hd. Cr. Rec. Tap. (fo
Rocker Pa“el)li-illil‘!.l-'lii-iI-I-!-!!!lrll"!lII-!l-l!Iillllll'! 593 22 22 22
Screw, No. 10 - 12 x 3/8" Bind. Hd. Cr. Rec. Self Tap.
(to Floor PAN) issesrvsccsasasnasssisssrasracrasusmrnrs 594 18 18 18
30.810 - FRONT SEAT BACK ASSIST HANDLE
H&nﬂle P E R T R AR A R L R A 202358 - 2 -
Screw, No. 12 = 32 x 1/4" Rd. Hd. Cr. Rec. ..aseurran-as 601 - 4 -
Lockwasher, No. 12 Ext. Tooth .....eereciciisarasrarasss 504 - 4 -
30,850 - AIR CONDITIONER
Air Conditioner (includes Fan and Motor) ..eesssssssscacass 201979 1 1 1
Spacer, 43!64“ T.D. X 1" L sccsasnssvssssasaresscsisanens 201980 4 4 4
Lﬂﬂ-kwﬂ.ﬂherl 5-‘.#16" Il'l-t-i Ext. Tﬂﬂ‘th TR R L R R N R 226 4 4 4
Nut, 5/16" = 18 HX. Lt. +covvecvavresvnrnsannccasucanns 205 4 4 4
Motor, Adr Conditiomer FAn ... ceeeearrrovavesnrrressaarares 201999 1 1 1
Fan (inﬂludeﬂ Sat Sﬂre'} [ T N F R RN R R R N E L 202001 1 1 1
Switch, Air Conditioner FAN sossseavassrararorsiosrranscsss 201981 1 1 1
Gasket, Paper (11/16" Diam.) ..evesecveacnsorascsssusans 200824 1 1 1
Lockwasher, 7/16" Int. TOOLH seuvuraavssrenncsiassnansns 305 1 1 1
Hut, ?;1&“—23 SFEC- N T R R R N I B AL R 200823 1 1 -
Wut, 7/16" = 28 SPEC: +srsrvesonsnrarasccasars-s-sssssss 201603 - - 1
Encb, Air Conditiener Fam Switeh .......ccvvurervvsiannenae 202003 1 1 -
Knﬂh, Air Conditioner Fan Bwitch ..ccisrssnavnsvasnsarsvane 202:':“]2 = - 1
Set Screw, No. 8 - 32 x 1/8" Hx. Soc. Cup Pt. .......... 306 1 1 1
Elbow, Water Inlet (to Water Pump) .......crusreciaacnncans 201997 1 1 1
Bushing, 1/2" x 3/8" PIDPe ....ce-ceesassnerecssasncanass 465 i 1 1
Elbow, Water Outlet (to Cylinder Block) ...e.ecsrers-scs-s. 201998 1 1 1
Hose, 5/8" I,D. (50 Ft. ROLL) .vuvvevecevstnnasncncccaannss 202004 1 1 1
Hose, 5/8" I.D. (100 Ft. Roll) ...scececucacanonanccanansss 202006 1 1 1
Clamp, 11}"’32“ DigM,. +cssssaspsnssaasaspaarsamsasnsseaia 454 4 4 4
Lkt | L1

= 106=-




BODY INTERIOR FITTINGS +30.852

30.856
GROUP NO.. NAME and PART DESCRIPTION NPART o e o ST S
30,852 - ATR CONDITIONER AND DEFROSTER WIRING HARNESS
Harness, Ignition to Air Conditioner and Defroster Switches
(includes FuSe) ....c.vvavacsecnass e ulataln alaVe ata mlmle s 1ale e s rixle i g 2 0 L D0 1 1 1
FLIEE {14 A.I]lp.} R I T R I A I I I B SR N I R R B R R N R 2&2011 1 1 1
30.854 - AIR CONDITIONER CONTROLS
Control, Temperature (includes Air Cuil} sanslnas s srasassne SHLIES 1 1 1
$¢.rew, He. 10 — 12 x 1 1/4" Pan Hd. Bl. .. eesuvsvarsanss 461 1 1 1
Serew, No. B - 15 x 378" Pan Hd, Bl. ..evvesennoancannns 462 1 1 1
RDd,. Temperature Control {irlf.'lud.f_‘s “_“Db) Rk R Bk B BE AR 201933 1 1 1
Epﬂcer, T}#lei‘ IIDI x 9;32" @ k2R A FRREEE TR R PR 2{,1934 J'r 1 1
Retainer Spring 3/16" Hair Pin ..eueecvssvearasnsaravass 463 1 1 1
Bolt, 1/41 _ S0, % 3/40 HX. ..iicivavasussasansannasasuss 529 1 1 1 i
Lockwasher, 1/4" Ext. ToOth svevsvavaonravnssrnonnnrnans 370 1 1 al
R L B R E s ot e wieaielal e it an we s A 203 1 1 1
Enob, Temperature Control Hod ......cciuececsvanss cusneerass 202008 1 1 1
Control, Ventilator Shutter (includes Gulde, Enob and Wire) 201985 1 - 1
Contrel, Ventilator Shutter (includes Guide, Knob and Wire) 202669 - 1 -
Lockwasher, 3/8" Ext. Tooth .evvervvacnsnansvanaas “rssea 291 1 1 1
Hut, 3/8v - 24 Hx, Lt. ..vcvuvevnss e e n s e a]atn"u s lrla n m minlalele]s 200 1 1 1
Enocb and Wire, Shutter Control (40 5/16" Long) +veeenevse-. 202005 1 - 1
Enob and Wire, Shutter Control (40 5/16" long) ....... wsess 202670 - 1 -
Bracket, Ventilator Shutter Control .....civcevevcsncsrsass 201086 1 1 1
Screw, No. 10 = 32 x Bfﬂ" Rd:. Hds S51l: ssssasssnosvnsanna 283 2 2 2
Lockwasher, No. 10 Ext, Tooth ......oeacvis.- csasaguaens 294 2 2 2
Hut, Ho, 10 - 32 HX. ...... o 202 2 2 2
Clip, Ventilator Shutter Control ...cisversearrrnsannsnrsena 201087 1 1 1
Gmmmet ww B o d dFF R F A EE TSR T A AR FF R SRR E R EE L 20‘]499 1 1 1
Screw, No. 8 - 32 x 7,/16" Rd. M B14) L palE ey 2 385 1 1 1
Lockwasher, No. 8 Ext. Tooth ...svivcancarrracarsannsens 447 1 1 1
Bracket, Air Conditioner to Temperature Control HoSe ...... 201996 1 1 1
Clamp, 1 1/32" DiaM. svevancnesas T e o 464 2 2 2
30.856 - DEFROSTER BLOWER
Blower (includes Fan and Motor)} ............ ssasscsnanarsas SO1988 1 1 1
Thumb HUt .cu:wcscssnssssvnssssssssssssanassassssvanarsass 202012 1 1 1
B‘i‘itch, DEfTustE‘I’ Blﬂ"Er R R EE A N N ] 2!}1939 :1. 1 1
BDOCET 4 s aia/a alensa s a s nassasnnsseseessessrlsessessas. ey SOQTI 1 1 1
Lockwasher, 7/18" Int. Tooth ..... Har oo o oG G oSO oD 300 466 1 1 1
Nut, T/16" = 2B ,.suevucssmaisncsansssmnarnasssnrnnnssras 200740 1 1 1
}:nnb, Dcfrnstﬂr Swltﬂ-h & F AR EEFRREFSE VPR ER TR YRR 2“{]?41 1 1 1
Defroster HOZZ1e .c.erssarasroncernsanascnns srsssssnsnasnsaass S00514 2 2 2
Screw, No. 6 — 18 x 1/2" Bind. Hd., Or. Re€C. .vvevasasass 498 4 4 4
HDEE'., Rig’ht Dﬂfrﬂster {1 3}"’4" I.D. x 21"] FAEF IR FACE AR B 21:1991 1 1 1
Hose, Left Defroster (1 3/4" I.D. x 35") seuvevsrarerarse.. 201892 1 1 1

Lirhs s WSA

-107-




	kfpm120081.jpg
	kfpm120082.jpg
	kfpm120083.jpg
	kfpm120084.jpg
	kfpm120085.jpg
	kfpm120086.jpg
	kfpm120087.jpg
	kfpm120088.jpg
	kfpm120089.jpg
	kfpm120090.jpg
	kfpm120091.jpg
	kfpm120092.jpg
	kfpm120093.jpg
	kfpm120094.jpg
	kfpm120095.jpg
	kfpm120096.jpg
	kfpm120097.jpg
	kfpm120098.jpg
	kfpm120099.jpg
	kfpm120100.jpg
	kfpm120101.jpg
	kfpm120102.jpg
	kfpm120103.jpg
	kfpm120104.jpg
	kfpm120105.jpg
	kfpm120106.jpg
	kfpm120107.jpg

